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History of this test report

Report No. Version Description Issued Date
FR960638G 01 Initial issue of report Sep. 03, 2019
Revise the description of EUT supported radio to
FR960638G 02 Sep. 20, 2019
802.15.4.
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Summary of Test Result

Report Ref Std. Result
Test | R k
Clause Clause est ltems (PASS/FAIL) emar
Under limit
3.1 15.407(b) Unwanted Emissions Pass 2.05 dB at
5458.000 MHz
15.203 .
3.2 15.407(a) Antenna Requirement Pass

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang

Report Producer: Ann Lee
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Interactive internet streaming device
Model Name H2E
FCC ID A4R-H2E

WLAN 11a/b/g/n HT20/HT40
WLAN 1lac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

802.15.4

EUT Stage Identical Prototype

EUT supports Radios application

Remark: The above EUT's information was declared by manufacturer.

EUT Information List

No. SIN

#1 96190EXBSZZ2SU

1.2 Product Specification of EQuipment Under Test

Standards-related Product Specification

WLAN 802.11b: 2412 MHz ~ 2472 MHz
WLAN 802.11a: 5180 MHz ~ 5240 MHz;
5260 MHz ~ 5320 MHz;
Tx/Rx Frequency Range 5500 MHz ~ 5720 MHz;
5745 MHz ~ 5825 MHz
Bluetooth: 2402 MHz ~ 2480 MHz
802.15.4: 2405 MHz ~ 2475 MHz

Bluetooth : PIFA Antenna with gain 1.50 dBi
802.15.4: Dipole Antenna with gain 5.18 dBi
<2412 MHz ~ 2472 MHz>

Ant. 1 : PIFA Antenna with gain 1.50 dBi
Ant. 2 : PIFA Antenna with gain 2.39 dBi
Antenna Type / Gain <5180 MHz ~ 5240 MHz>

Ant. 2 : PIFA Antenna with gain 3.65 dBi
Ant. 3 : Dipole Antenna with gain 7.48 dBi
<5745 MHz ~ 5825 MHz>

Ant. 2 : PIFA Antenna with gain 4.88 dBi
Ant. 3 : Dipole Antenna with gain 5.48 dBi

Bluetooth LE : GFSK

802.15.4 : O-QPSK

802.11b : DSSS (DBPSK / DQPSK / CCK)

802.11a : OFDM (BPSK / QPSK / 16QAM / 64QAM)

Type of Modulation

TEL : 886-3-327-3456 Page Number 1 50f15
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1.3 Modification of EUT

No modifications are made to the EUT during all test items.

1.4 Testing Location

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

Test Site Location

No0.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site No.

Sporton Site No.

03CHO7-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v05r02

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation

emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower).

2.1 Carrier Frequency and Channel

2405-2475 MHz
802.15.4

Channel

Freq. (MHz)

18

2440

2400-2483.5 MHz
Bluetooth — LE 1Mbps

2400-2483.5 MHz

802.11b
Channel Freq. (MHz) Channel Freq. (MHz)
19 2440 06 2437
5150-5250 MHz 5725-5850 MHz
802.11a 802.11a
Channel Freq. (MHz) Channel Freq. (MHz)
40 5200 157 5785

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

<Co-Location>

Modulation

Data Rate

Bluetooth — LE + 802.11a

1Mbps + 6Mbps

802.15.4 + 802.11a

250KHz + 6Mbps

802.11b + 802.11a

1Mbps + 6Mbps

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FR15EWL AC MA Version 2.4

Page Number : 70f 15
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2.3 Connection Diagram of Test System

120WaciiHz
EUT
(Adapter)

]

EUT

2.4 EUT Operation Test Setup

The RF test items, utility “QRCT4_ 4.0.00064” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.1.1Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(2) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the
use of a peak detector.
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3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
- VBW =300 kHz
Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
VBW = 3 MHz
. Detector = Peak
Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

TEL : 886-3-327-3456 Page Number 1 10 of 15
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3.1.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

TEL : 886-3-327-3456 Page Number :110f15
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For radiated emissions above 1GHz

RX Antenna
= I I
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m :
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.1.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site vO1r01, and the result came out very similar.

3.1.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.

3.1.7Duty Cycle

Please refer to Appendix C.

3.1.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A and B.
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SPORTON LAB.

3.2 Antenna Requirements

3.2.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.2.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.2.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument [Manufacturer| Model No. Serial No. |Characteristics Date Test Date Due Date Remark
CBL 6111D & _
) Jul. 05, 2019~ Radiation
Bilog Antenna TESEQ 00800N1DO1IN-| 35419 & 03 | 30MHz~1GHz | Apr. 30, 2019 Apr. 29, 2020
06 Aug. 05, 2019 (03CHO7-HY)
Double Ridge Jul. 05, 2019~ Radiation
ESCO 3117 00075962 | 1GHz ~ 18GHz | Dec. 02, 2018 Dec. 03, 2019
Horn Antenna Aug. 05, 2019 (03CHO7-HY)
EMI Test . Jul. 05, 2019~ Radiation
. Agilent N9038A(MXE) [ MY53290053 | 20Hz~26.5GHz | Jan. 23, 2019 Jan. 22, 2020
Receiver Aug. 05, 2019 (03CHO7-HY)
Rohde & Jul. 05, 2019~ Radiation
Loop Antenna HFH2-Z22 100315 9 kHz~30 MHz | Jan. 11, 2019 Jan. 10, 2020
Schwarz Aug. 05, 2019 (03CHO7-HY)
. AMF-7D-00101 Jul. 05, 2019~ Radiation
Preamplifier MITEQ 1590075 1GHz~18GHz | Apr. 24, 2019 Apr. 23, 2020
800-30-10P Aug. 05, 2019 (03CHO7-HY)
. Jul. 05, 2019~ Radiation
Preamplifier |[COM-POWER PA-103A 161241 10MHz~1GHz | May 20, 2019 May 19, 2020
Aug. 05, 2019 (03CHO7-HY)
. . Jul. 05, 2019~ Radiation
Preamplifier Agilent 8449B 3008A02362 | 1GHz~26.5GHz| Nov. 02, 2018 Nov. 01, 2019
Aug. 05, 2019 (03CHO7-HY)
HUBER + SUCOFLEX MY24971/4, Jul. 05, 2019~ Radiation
RF Cable 9kHz~30MHz | Feb. 26, 2019 Feb. 25, 2020
SUHNER 104 MY 28655/4 Aug. 05, 2019 (03CHO7-HY)
MY28655/4, .
HUBER + SUCOFLEX Jul. 05, 2019~ Radiation
RF Cable MY24971/4, | 30MHz~1GHz | Feb. 26, 2019 Feb. 25, 2020
SUHNER 104 Aug. 05, 2019 (03CHO7-HY)
MY15682/4
MY28655/4, .
HUBER + SUCOFLEX Jul. 05, 2019~ Radiation
RF Cable MY?24971/4, | 1GHz~18GHz | Feb. 26, 2019 Feb. 25, 2020
SUHNER 104 Aug. 05, 2019 (03CHO7-HY)
MY15682/4
HUBER + SUCOFLEX Jul. 05, 2019~ Radiation
RF Cable MY2858/2 | 18GHz~40GHz | Feb. 26, 2019 Feb. 25, 2020
SUHNER 102 Aug. 05, 2019 (03CHO7-HY)
Jul. 05, 2019~ Radiation
Antenna Mast Max-Full MFA520BS N/A 1m~4m N/A N/A
Aug. 05, 2019 (03CHO7-HY)
. ) Jul. 05, 2019~ Radiation
Turn Table ChainTek | Chaintek 3000 N/A 0~360 Degree N/A N/A
Aug. 05, 2019 (03CHO7-HY)
18GHz~40GHz, .
. TTA1840-35-H Jul. 05, 2019~ Radiation
Preamplifier MITEQ 1871923 VSWR: 2.5:1 N/A N/A
G Aug. 05, 2019 (03CHO7-HY)
max
Spectrum ) Jul. 05, 2019~ Radiation
Keysight N9010A MY54200485 | 10Hz~44GHz | Nov. 02, 2018 Nov. 01, 2019
Analyzer Aug. 05, 2019 (03CHO7-HY)
. 80504004656 Jul. 05, 2019~ Radiation
Software Audix E3 6.2009-8-24 N/A N/A N/A
H Aug. 05, 2019 (03CHO7-HY)
SHF-EHF Horn| SCHWARZBE BBHA917025 Jul. 05, 2019~ Radiation
BBHA 9170 18GHz~40GHz | Nov. 20, 2018 Nov. 19, 2019
Antenna CK 1 Aug. 05, 2019 (03CHO7-HY)
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5 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 57
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHZz)
Measuring Uncertainty for a Level of Confidence 55
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)
Measuring Uncertainty for a Level of Confidence 59
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission

Temperature : 24~26°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu

Relative Humidity : 52~60%
2.4GHz 2440MHz + 5GHz 5200MHz
BLE(1M)_Tx_Ch19+11la_Tx_Ch40 (Band Edge @ 3m)

BLE+WIFI | Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2i3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (PIA)I(HIV)

2377.49 55.27 -18.73 74 40.61 31.93 17.67 | 34.94 | 199 38 P H
2384.8 45.42 -8.58 54 30.69 31.93 17.74 | 3494 | 199 38 A H

* 2440 104.1 - - 89.07 32.2 17.79 | 3496 | 199 38 P H
* 2440 103.5 - - 88.47 32.2 17.79 | 3496 | 199 38 A H
2493.488 54.05 -19.95 74 38.99 32.2 17.84 | 3498 | 199 38 P H

BLE(1M)

2491.992 45.68 -8.32 54 30.62 32.2 17.84 | 3498 | 199 38 A H
CH19
2386.33 55.21 -18.79 74 40.41 32 17.74 | 3494 | 100 88 P \Y
2440MHz
2314.08 45.55 -8.45 54 31.09 31.8 17.59 | 34.93 | 100 88 A \Y
* 2440 105.14 - - 90.11 32.2 17.79 | 34.96 | 100 88 P \Y,
* 2440 104.6 - - 89.57 32.2 17.79 | 34.96 | 100 88 A \Y
2485.48 54.44 -19.56 74 39.37 32.2 17.84 | 34.97 | 100 88 P \Y,
2497.448 45.57 -8.43 54 30.51 32.2 17.84 | 3498 | 100 88 A \Y
TEL : 886-3-327-3456 Page Number : Al of A24
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BLE+WIFI | Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2i3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (PIA)I(HIV)

5150 59.77 -14.23 74 49.23 34.3 11.29 35.05 100 324 P H
5150 49.57 -4.43 54 39.03 34.3 11.29 35.05 100 324 A H
* 5200 121.85 - - 111.26 34.3 11.34 35.05 100 324 P H
* 5200 113.46 - - 102.87 34.3 11.34 35.05 100 324 A H
5400.08 51.75 -22.25 74 40.68 34.6 11.53 | 35.06 | 100 | 324 P H
802.1a 5359.76 42.88 -11.12 54 32.04 34.4 11.49 35.05 100 324 A H
cr4o 5149.5 53.83 -20.17 74 43.29 34.3 11.29 | 35.05 | 400 | 279 P Y

5200MHz
5150 45.98 -8.02 54 35.44 34.3 11.29 | 35.05 | 400 | 279 A |V
* 5200 120.69 - - 110.1 34.3 11.34 | 35.05 | 400 | 279 P Y,
* 5200 111.85 - - 101.26 34.3 11.34 35.05 400 279 A \%
5444.6 49.74 -24.26 74 38.57 34.67 11.56 35.06 400 279 P \%
5365.08 41.29 -12.71 54 30.38 34.47 11.49 35.05 400 279 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A2 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

BLE(1M)_Tx_Ch19+11a_Tx_Ch40 (Harmonic @ 3m)

BLE+WIFI | Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 P/A) (H
243 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg)(/)( M)
4880 50.96 -23.04 74 40.46 34.13 11.42 | 35.05 | 100 0 P H
4880 40.79 -13.21 54 30.29 34.13 11.42 | 35.05 | 100 0 A H
7320 435 -30.5 74 51.97 35.63 1421 | 58.31 | 100 0 P H
10400 51.94 -16.26 68.2 56.67 37.4 17.43 | 59.56 | 100 0 P H
BLE(M) 15600 49.92 -24.08 74 45.98 40.2 20.37 | 56.63 | 100 0 P H
CH19
2440MHz
+
4880 51.12 -22.88 74 40.62 34.13 11.42 | 35.05 | 100 0 P \Y
802.11a
CH 40 4880 41.03 -12.97 54 30.53 34.13 1142 | 35.05 | 100 0 A \Y,
5200MHz 7320 43.71 -30.29 74 52.18 35.63 14.21 | 58.31 | 100 0 P \Y,
10400 51.75 -16.45 68.2 56.48 37.4 17.43 | 59.56 | 100 0 P \Y
15600 49.91 -24.09 74 45.97 40.2 20.37 | 56.63 | 100 0 P V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A3 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

2.4GHz 2440MHz + 5GHz 5785MHz
BLE(1M)_Tx_Ch19+1la_Tx_Ch157 (Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.54 54.15 -19.85 74 39.35 32 17.74 | 3494 | 199 38 P H
2385.48 45.48 -8.52 54 30.75 31.93 17.74 | 3494 | 199 38 A H
* 2440 104.15 - - 89.12 32.2 17.79 | 3496 | 199 38 P H
* 2440 103.62 - - 88.59 32.2 17.79 | 3496 | 199 38 A H
2497.888 54.07 -19.93 74 39.01 32.2 17.84 | 3498 | 199 38 P H
BLE(1M)
2489.264 45.53 -8.47 54 30.46 32.2 17.84 | 3497 | 199 38 A H
CH19
2314.59 54.38 -19.62 74 39.92 31.8 17.59 | 34.93 | 100 88 P \Y,
2440MHz
2388.54 45.67 -8.33 54 30.87 32 17.74 | 3494 | 100 88 A |V
* 2440 105.19 - - 90.16 32.2 17.79 | 34.96 | 100 88 P \Y,
* 2440 104.62 - - 89.59 32.2 17.79 | 34.96 | 100 88 A |V
2498.064 54.44 -19.56 74 39.38 32.2 17.84 | 3498 | 100 88 P \Y
2500 45.69 -8.31 54 30.63 32.2 17.84 | 34.98 | 100 88 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Ad of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss Factor | Pos Pos | Avg.
2+3 (MHz) (dBuV/im)| (dB) [(dBuV/m)|(dBuV )| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5625 57.7 -10.5 68.2 46.32 34.73 11.73 35.08 200 335 P H
5668.8 57.01 -25.14 82.15 45.57 34.75 11.78 35.09 200 335 P H
5712.2 61.08 -47.54 | 108.62 49.48 34.87 11.83 35.1 200 335 P H
5723.4 55.09 -63.46 118.55 43.53 34.83 11.83 35.1 200 335 P H
5458 62.16 -11.84 74 50.96 34.7 11.56 35.06 239 310 P H
5458 51.95 -2.05 54 40.75 347 11.56 | 35.06 | 239 | 310 A H
* 5785 120.95 - - 109.26 | 34.87 11.93 | 35.11 | 200 | 335 P H
* 5785 112.52 - - 100.83 | 34.87 11.93 | 35.11 | 200 | 335 A H
5852 53.58 -64.06 | 117.64 41.92 34.8 11.98 | 35.12 | 200 | 335 P H
5859.2 52.82 -56.8 109.62 41.09 34.87 11.98 | 35.12 | 200 | 335 P H
5878.2 52.15 -50.67 102.82 40.32 34.93 12.02 35.12 200 335 P H
802.Ha 5944.4 50.43 -17.77 68.2 38.45 35 12.11 35.13 200 335 P H
criist 5649.4 55.98 -12.22 68.2 44.66 34.67 11.73 35.08 234 0 P \%
5785MHz
5667.6 56.05 -25.21 81.26 44.61 34.75 11.78 35.09 234 0 P \%
5702.2 55.01 -50.81 105.82 434 34.87 11.83 35.09 234 0 P \%
5723.2 54.84 -63.26 118.1 43.28 34.83 11.83 35.1 234 0 P \%
* 5785 117.74 - - 106.05 34.87 11.93 35.11 234 0 P \%
* 5785 109.72 - - 98.03 34.87 11.93 35.11 234 0 A \%
5851.8 51.47 -66.63 118.1 39.81 34.8 11.98 35.12 234 0 P \%
5869.2 51.13 -55.69 | 106.82 39.36 34.87 12.02 | 35.12 | 234 0 P \Y
5875.2 51.35 -53.7 105.05 39.52 34.93 12.02 35.12 234 0 P \%
5941 49.62 -18.58 68.2 37.64 35 12.11 35.13 234 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A5 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

BLE(1IM)_Tx_Ch19+1la_Tx_Ch157 (Harmonic @ 3m)

BLE+WIFI | Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 P/A) (H
2+/3 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg)(/ ) (HN)
4880 51.2 -22.8 74 40.7 34.13 11.42 | 35.05 | 100 0 P H
4880 41.05 -12.95 54 30.55 34.13 11.42 | 35.05 | 100 0 A H
7320 42.97 -31.03 74 51.44 35.63 1421 | 58.31 | 100 0 P H
11570 48.39 -25.61 74 49.69 38.17 17.89 | 57.36 | 100 0 P H
BLE(1M)
17355 52.97 -15.23 68.2 45.42 41.55 2194 | 55.94 | 100 0 P H
CH19
2440MHz
+
4880 51.69 -22.31 74 41.19 34.13 11.42 | 35.05 | 100 0 P \Y
802.11a
4880 41.37 -12.63 54 30.87 34.13 1142 | 35.05 | 100 0 A \Y,
CH 157
5785MHz 7320 43.46 -30.54 74 51.93 35.63 14.21 | 58.31 | 100 0 P \Y,
11570 49.9 -24.1 74 51.2 38.17 17.89 | 57.36 | 100 0 P \Y
17355 52.19 -16.01 68.2 44.64 41.55 2194 | 55.94 | 100 0 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A6 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

2.4GHz 2440MHz + 5GHz 5200MHz

802.15.4_Tx_Ch18+1la_Tx_Ch40 (Band Edge @ 3m)

802.15.4+WIFINote| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2?;/3 (MHz) (dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) (PIA)|(HIV)
2349.62 55.15 -18.85 74 40.63 31.8 17.66 34.94 312 159 P H
2373.98 44.85 -9.15 54 30.19 31.93 17.67 34.94 312 159 A H
2440 116.95 - - 101.92 32.2 17.79 | 3496 | 312 | 159 P H
2440 115.21 - - 100.18 32.2 17.79 34.96 312 159 A H
2499.65 54.94 -19.06 74 39.88 32.2 17.84 34.98 312 159 P H
802.15.4 CH18 2492.72 45.02 -8.98 54 29.96 32.2 17.84 | 3498 | 312 | 159 A | H
2440MHz 2310.42 54.89 -19.11 74 40.42 31.8 17.59 34.92 400 52 P \%
2389.66 44.96 -9.04 54 30.16 32 17.74 | 34.94 | 400 52 A |V
2440 114.98 - - 99.95 32.2 17.79 34.96 400 52 P \%
2440 113.14 - - 98.11 32.2 17.79 34.96 400 52 A \%
2492.72 55.67 -18.33 74 40.61 32.2 17.84 34.98 400 52 P \%
2484.88 45.19 -8.81 54 30.12 32.2 17.84 34.97 400 52 A \%
5149.24 59.98 -14.02 74 49.44 34.3 11.29 35.05 100 324 P H
5150 49.57 -4.43 54 39.03 34.3 11.29 | 35.05 | 100 | 324 A | H
5200 121.89 - - 111.3 34.3 11.34 35.05 100 324 P H
5200 113.39 - - 102.8 34.3 11.34 35.05 100 324 A H
5364.24 52.68 -21.32 74 41.77 34.47 11.49 35.05 100 324 P H
802 1a 5358.92 42.77 -11.23 54 31.93 34.4 11.49 35.05 100 324 A H
40 5150 54.99 -19.01 74 44.45 34.3 11.29 35.05 400 279 P \%
5200MHz
5150 45.92 -8.08 54 35.38 34.3 11.29 35.05 400 279 A \%
5200 120.79 - - 110.2 34.3 11.34 35.05 400 279 P \%
5200 111.89 - - 101.3 34.3 11.34 35.05 400 279 A \%
5358.92 49.72 -24.28 74 38.88 344 11.49 35.05 400 279 P \%
5360.04 41.1 -12.9 54 30.26 344 11.49 35.05 400 279 A \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A7 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4_Tx_Ch18+11la_Tx_Ch40 (Harmonic @ 3m)

802.15.4+WIFI |Note|Frequency| Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
23;/3 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (PIA)(HIV)
4880 51.07 -22.93 74 40.57 34.13 11.42 35.05 100 0 P H
4880 40.8 -13.2 54 30.3 34.13 11.42 35.05 100 0 A H
7320 4401 | -29.99 74 52.48 35.63 14.21 | 58.31 | 100 0 P H
10400 49.58 | -18.62 68.2 54.31 374 17.43 | 59.56 | 100 0 P H
802.15.4 CH18 15600 4931 |-24.69 74 45.37 40.2 20.37 | 56.63 | 100 0 P H
2440MHz
+
802.11a 4880 51.45 -22.55 74 40.95 34.13 11.42 35.05 100 0 P \%
CH 40 4880 41.37 -12.63 54 30.87 34.13 11.42 35.05 100 0 A \%
5200MHz 7320 4333 | -30.67 74 51.8 | 3563 | 14.21 | 5831 | 100 | O PV
10400 50.95 -17.25 68.2 55.68 37.4 17.43 59.56 100 0 P \%
15600 49.81 -24.19 74 45.87 40.2 20.37 56.63 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : A8 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

2.4GHz 2440MHz + 5GHz 5785MHz

802.15.4_Tx_Ch18+1la_Tx_Ch157 (Band Edge @ 3m)

802.15.4 | Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
g (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2328.48 54.7 -19.3 74 40.24 31.8 1759 | 3493 | 276 | 158 P H
2389.66 44.85 -9.15 54 30.05 32 17.74 | 3494 | 276 | 158 A H
* 2440 116.97 - - 101.94 32.2 17.79 | 3496 | 276 | 158 P H
* 2440 115.37 - - 100.34 32.2 17.79 | 3496 | 276 | 158 A H
2487.05 54.62 -19.38 74 39.55 32.2 17.84 | 3497 | 276 | 158 P H
802.15.4
2483.69 45.03 -8.97 54 29.96 32.2 17.84 | 3497 | 276 | 158 A H
CH18
2385.18 54.25 -19.75 74 39.52 31.93 17.74 | 3494 | 358 | 299 P \Y,
2440MHz
2387.28 44.72 -9.28 54 29.92 32 17.74 | 3494 | 358 | 299 A |V
* 2440 112.16 - - 97.13 32.2 17.79 | 3496 | 358 | 299 P \Y,
* 2440 110.48 - - 95.45 32.2 17.79 | 3496 | 358 | 299 A |V
2498.18 54.47 -19.53 74 3941 32.2 17.84 | 3498 | 358 | 299 P \Y,
2498.81 44.82 -9.18 54 29.76 32.2 17.84 | 3498 | 358 | 299 A |V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A9 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI Note | Frequency Level Over Limit Read | Antenna | Path | Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss Factor | Pos Pos | Avg.
2+3 (MHz) (dBuV/m)| (dB) | (dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5618.8 55.24 -12.96 68.2 43.91 34.73 11.68 35.08 192 335 P H
5664.2 55.35 -23.39 78.74 44.06 34.6 11.78 | 35.09 | 192 | 335 P H
5708.4 54.98 -52.57 | 107.55 43.38 34.87 11.83 35.1 192 335 P H
5721 53.96 -59.12 113.08 42.4 34.83 11.83 35.1 192 335 P H
5458 60.68 -13.32 74 49.48 34.7 1156 | 35.06 | 227 | 308 P H
5458 50.22 -3.78 54 39.02 34.7 11.56 | 35.06 | 227 | 308 A | H
* 5785 121.39 - - 109.7 34.87 11.93 35.11 192 335 P H
* 5785 112.89 - - 101.2 34.87 11.93 35.11 192 335 A H
5850.6 50.39 -70.44 | 120.83 38.73 34.8 1198 | 35.12 | 192 | 335 P H
5872.6 52.19 -53.68 | 105.87 40.36 34.93 12.02 | 35.12 | 192 | 335 P H
5916.4 52.35 -22.19 74.54 40.41 35 12.07 35.13 192 335 P H
802.11a 5931.4 50.91 -17.29 68.2 38.97 35 12.07 | 35.13 | 192 | 335 P H
cris7 5602 54.38 -13.82 68.2 42.98 34.8 11.68 | 35.08 | 276 | 356 P \Y
5785MHz
5668.8 55.18 -26.97 82.15 43.74 34.75 11.78 35.09 276 356 P \%
5702.2 55.46 -50.36 | 105.82 43.85 34.87 11.83 | 35.09 | 276 | 356 P \Y
5720 53.31 -57.49 110.8 41.75 34.83 11.83 35.1 276 356 P \%
* 5785 118.29 - - 106.6 34.87 11.93 35.11 276 356 P \%
* 5785 109.75 - - 98.06 34.87 1193 | 35.11 | 276 | 356 A |V
5854.4 49.58 -62.59 112.17 37.85 34.87 11.98 35.12 276 356 P \%
5870.8 51.59 -54.78 | 106.37 39.76 34.93 12.02 | 35.12 | 276 | 356 P Y,
5887.4 50.62 -45.37 95.99 38.79 34.93 12.02 35.12 276 356 P \%
5945.8 49.71 -18.49 68.2 37.73 35 12.11 35.13 276 356 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A10 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4_Tx_Ch18+11a _Tx_Ch157 (Harmonic @ 3m)

802.15.4+WIFINote| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
233 (MHz) |(dBpV/m)| (dB) [(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (PIA)|(HN)
4880 51.31 -22.69 74 40.81 34.13 11.42 35.05 100 0 P H
4880 41.03 -12.97 54 30.53 34.13 11.42 35.05 100 0 A H
7320 44.43 -29.57 74 52.9 35.63 14.21 58.31 100 0 P H
11570 49.47 -24.53 74 50.77 38.17 17.89 57.36 100 0 P H
802.15.4 CH18 17355 5294 |-1526| 682 4539 | 4155 | 21.94 | 5594 | 100 | O P | H
2440MHz
+
802.11a 4880 50.66 -23.34 74 40.16 34.13 11.42 35.05 100 0 P \%
CH 157 4880 40.6 -13.4 54 30.1 3413 | 11.42 | 35.05 | 100 0 AV
5785MHz 7320 44.8 -29.2 74 53.27 | 3563 | 14.21 | 5831 | 100 | O P |V
11570 49.72 -24.28 74 51.02 38.17 17.89 57.36 100 0 P \%
17355 53.94 -14.26 68.2 46.39 41.55 21.94 55.94 100 0 P \%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : All of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

2.4GHz 2440MHz + 5GHz 5200MHz
11b_Tx_Ch06+11a_Tx_Ch40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
12:23/ (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (PIA)(HIV)
2389.94 56.76 -17.24 74 41.97 32 17.74 34.95 197 46 P H
2389.94 47.35 -6.65 54 32.56 32 17.74 34.95 197 46 A H
* 2437 114.66 - - 99.63 32.2 17.79 | 34.96 | 197 46 P H
* 2437 111.53 - - 96.5 32.2 17.79 34.96 197 46 A H
2495.59 57.32 -16.68 74 42.26 32.2 17.84 34.98 197 46 P H
b 2484.04 46.42 -7.58 54 31.35 32.2 17.84 34.97 197 46 A H
CHos 2383.92 58.78 -15.22 74 44.05 31.93 17.74 34.94 100 86 P \%
2437MHz
2389.94 48.74 -5.26 54 33.95 32 17.74 | 34.95 | 100 86 A |V
* 2437 115.48 - - 100.45 32.2 17.79 34.96 100 86 P \%
* 2437 112.42 - - 97.39 32.2 17.79 34.96 100 86 A \%
2495.1 56.39 -17.61 74 41.33 32.2 17.84 34.98 100 86 P \%
2484.11 45.83 -8.17 54 30.76 32.2 17.84 34.97 100 86 A \%
5150 58.53 -15.47 74 47.99 34.3 11.29 35.05 100 327 P H
5150 49.95 -4.05 54 39.41 34.3 11.29 | 35.05 | 100 | 327 A | H
* 5200 121.92 - - 111.33 34.3 11.34 35.05 100 327 P H
* 5200 113.99 - - 103.4 34.3 11.34 35.05 100 327 A H
5354.44 51.56 -22.44 74 40.72 34.4 11.49 35.05 100 327 P H
802 1a 5360.04 43.23 -10.77 54 32.39 34.4 11.49 35.05 100 327 A H
40 5150 54.87 -19.13 74 44.33 34.3 11.29 35.05 400 278 P \%
5200MHz
5150 46.32 -7.68 54 35.78 34.3 11.29 35.05 400 278 A \%
* 5200 120.69 - - 110.1 34.3 11.34 35.05 400 278 P \%
* 5200 112.94 - - 102.35 34.3 11.34 35.05 400 278 A \%
5432.84 50.76 -23.24 74 39.59 34.67 11.56 35.06 400 278 P \%
5354.72 41.61 -12.39 54 30.77 34.4 11.49 35.05 400 278 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al2 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

11b_Tx_Ch06+11a_Tx_Ch40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 P/A) (H
243 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg)(/)( N)
4874 51.52 -22.48 74 41.02 34.13 11.42 | 35.05 | 100 0 P H
4874 415 -12.5 54 31 34.13 11.42 | 35.05 | 100 0 A H
7311 44.68 -29.32 74 53.07 35.7 14.21 58.3 100 0 P H
10400 50.9 -17.3 68.2 55.63 37.4 17.43 | 59.56 | 100 0 P H
11
b 15600 49.97 -24.03 74 46.03 40.2 20.37 | 56.63 | 100 0 P H
CHO06
2437MHz
+
4874 52.18 -21.82 74 42.11 34.13 10.99 | 35.05 | 100 0 P \Y
802.11a
CH 40 4874 41.23 -12.77 54 31.16 34.13 10.99 | 35.05 | 100 0 A \Y,
5200MHz 7311 45.23 -28.77 74 53.62 35.7 14.21 58.3 100 0 P \Y,
10400 52.3 -15.9 68.2 57.03 37.4 17.43 | 59.56 | 100 0 P \Y
15600 49.89 -24.11 74 45.95 40.2 20.37 | 56.63 | 100 0 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al3 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

2.4GHz 2440MHz + 5GHz 5785MHz

11b_Tx_Ch06+11a_Tx_Ch157 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.94 57.54 -16.46 74 42.75 32 17.74 | 3495 | 197 46 P H
2389.94 47.63 -6.37 54 32.84 32 17.74 | 3495 | 197 46 A H
* 2437 113.19 - - 98.16 32.2 17.79 | 3496 | 197 46 P H
* 2437 110.07 - - 95.04 32.2 17.79 | 3496 | 197 46 A H
2488.38 55.71 -18.29 74 40.64 32.2 17.84 | 34.97 | 197 46 P H
11b
2484.6 45.44 -8.56 54 30.37 32.2 17.84 | 3497 | 197 46 A H
CHO06
2389.52 59.19 -14.81 74 44.39 32 17.74 | 34.94 | 100 86 P \Y,
2437MHz
2389.94 49.16 -4.84 54 34.37 32 17.74 | 3495 | 100 86 A |V
* 2437 114.99 - - 99.96 32.2 17.79 | 34.96 | 100 86 P \Y,
* 2437 112.04 - - 97.01 32.2 17.79 | 34.96 | 100 86 A |V
2499.86 56.92 -17.08 74 41.86 32.2 17.84 | 3498 | 100 86 P \Y
2495.94 46.36 -7.64 54 31.3 32.2 17.84 | 34.98 | 100 86 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al4 of A24

FAX : 886-3-328-4978




SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss Factor | Pos Pos | Avg.
2+3 (MHz) (dBuV/im)| (dB) [(dBuV/m)|(dBuV )| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5621.6 55.82 -12.38 68.2 44.44 34.73 11.73 35.08 192 335 P H
5669 56.29 -26.01 82.3 44.85 34.75 11.78 | 35.09 | 192 | 335 P H
5702.4 56.32 -49.55 105.87 44.71 34.87 11.83 35.09 192 335 P H
5723.2 54.71 -63.39 118.1 43.15 34.83 11.83 35.1 192 335 P H
5458 61.06 -12.94 74 49.86 34.7 1156 | 35.06 | 227 | 308 P H
5458 51.14 -2.86 54 39.94 347 11.56 | 35.06 | 227 | 308 A H
* 5785 120.89 - - 109.2 34.87 11.93 | 3511 | 192 | 335 P H
* 5785 112.69 - - 101 34.87 11.93 35.11 192 335 A H
5853.4 53.01 -61.44 114.45 41.35 34.8 11.98 35.12 192 335 P H
5858.8 52.67 -57.06 | 109.73 40.94 34.87 11.98 | 35.12 | 192 | 335 P H
5880.4 51.55 -49.64 | 101.19 39.72 34.93 12.02 35.12 192 335 P H
802.11a 5946 51 -17.2 68.2 39.02 35 12,11 | 35.13 | 192 | 335 P H
CH 157
5649.2 56.66 -11.54 68.2 45.34 34.67 11.73 | 35.08 | 276 | 356 P \Y,
5785MHz
5667.2 56.94 -24.02 80.96 45.5 34.75 11.78 35.09 276 356 P \%
5701 55.69 -49.79 | 105.48 44.08 34.87 11.83 | 35.09 | 276 | 356 P \Y
5724 55.49 -64.43 119.92 43.93 34.83 11.83 35.1 276 356 P \%
5458 60.78 -13.22 74 49.58 34.7 11.56 35.06 216 159 P \%
5458 51 -3 54 39.8 34.7 11.56 | 35.06 | 216 | 159 A |V
* 5785 118.77 - - 107.08 34.87 11.93 35.11 276 356 P \%
* 5785 109.99 - - 98.3 34.87 1193 | 3511 | 276 | 356 A |V
5854.6 50.98 -60.73 111.71 39.25 34.87 11.98 35.12 276 356 P \%
5859.8 51.99 -57.46 109.45 40.26 34.87 11.98 35.12 276 356 P \%
5922.8 50.99 -18.83 69.82 39.05 35 12.07 | 35.13 | 276 | 356 P \Y,
5927.2 50.38 -17.82 68.2 38.44 35 12.07 35.13 276 356 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

11b_Tx_Ch06+11a_Tx_Ch157 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 P/A) (H
243 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg)(/)( M)
4874 51.59 -22.41 74 41.09 34.13 11.42 | 35.05 | 100 0 P H
4874 41.4 -12.6 54 30.9 34.13 11.42 | 35.05 | 100 0 A H
7311 45.88 -28.12 74 54.27 35.7 14.21 58.3 100 0 P H
11570 49.3 -24.7 74 50.6 38.17 17.89 | 57.36 | 100 0 P H
11b 17355 53.74 -14.46 68.2 46.19 41.55 21.94 | 5594 | 100 0 P H
CHO06
2437MHz
+
4874 51.44 -22.56 74 40.94 34.13 11.42 | 35.05 | 100 0 P \Y
802.11a
4874 41.3 -12.7 54 30.8 34.13 1142 | 35.05 | 100 0 A \Y,
CH 157
5785MHz 7311 45.41 -28.59 74 53.8 35.7 14.21 58.3 100 0 P \Y,
11570 49.88 -24.12 74 51.18 38.17 17.89 | 57.36 | 100 0 P \Y
17355 52.9 -15.3 68.2 45.35 41.55 21.94 | 5594 | 100 0 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al6 of A24
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

Emission below 1GHz

BLE(1M)_Tx_Ch19+11a_Tx_Ch40 (LF)

BLE+WIFI | Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2i3 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (PIAY (HN)
72.39 23.94 -16.06 40 39.79 12.59 155 29.99 - - P H
163.92 26.92 -16.58 43.5 38.6 16.15 2.07 29.9 - - P H
233.31 33.13 -12.87 46 43.96 16.57 2.42 29.82 - - P H
398 35.03 -10.97 46 40.15 21.6 3.07 29.79 100 0 P H
466.6 28.8 -17.2 46 31.92 23.27 341 29.8 - - P H
958.7 33.71 -12.29 46 26.67 30.8 4.74 28.5 - - P H
H
BLE(1M) H
CH19 H
2440MHz H
+ 30.27 29.74 -10.26 40 33.93 24.6 1.19 29.98 100 0 P \%
802.11a 161.22 24.32 -19.18 43.5 35.68 16.47 2.07 29.9 - - P \%
CH 40 233.31 29.38 | -16.62 46 40.21 16.57 242 | 29.82 - - P |V
5200MHz 388.9 321 | -139 46 3755 | 2127 | 3.07 | 2979 | - - P |V
LF 855.8 32.84 -13.16 46 28.54 28.91 4.48 29.09 - - P \%
955.9 33.85 -12.15 46 26.95 30.69 4.74 28.53 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 Al7 of A24
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

BLE(1M)_Tx_Ch19+1la Tx_Ch157 (LF)

BLE+WIFI | Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 P/A) |(H/IV
243 (MHz) (dBpV/im)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (PIA)|(HN)
31.62 22.42 -17.58 40 27.63 23.58 1.19 29.98 - - P H
161.76 24.7 -18.8 43.5 36.17 16.36 2.07 29.9 - - P H
233.31 33.8 -12.2 46 44.63 16.57 2.42 29.82 - - P H
382.6 34.08 -11.92 46 39.74 21.05 3.07 29.78 - - P H
916.7 32.68 -13.32 46 27.73 29.08 4.68 28.81 - - P H
953.8 34.11 -11.89 46 27.37 30.54 4.74 28.54 | 100 0 P H
H
BLE(1M) H
CH19
H
2440MHz
H
+
30 25.47 -14.53 40 29.66 24.6 1.19 29.98 - - P \Y,
802.11a
162.3 22.97 -20.53 43.5 34.44 16.36 2.07 29.9 - - P \Y,
CH 157
233.31 28.99 -17.01 46 39.82 16.57 2.42 29.82 - - P \Y,
5785MHz
LE 388.9 31.31 -14.69 46 36.76 21.27 3.07 29.79 - - P Y,
869.1 32.76 -13.24 46 28.2 28.97 4.63 29.04 - - P \Y,
956.6 34.41 -11.59 46 27.5 30.69 4.74 28.52 | 100 0 P \Y,
Y,
\Y,
Y,
\Y,
Y,
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4_Tx_Ch18+11a_Tx_Ch40 (LF)

802.15.4+WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
213 (MHz) |(dBpV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) (PIA) (H)
30.54 22.94 -17.06 40 27.64 24.09 1.19 29.98 - - P H
154.47 25.36 -18.14 43.5 36.35 16.85 2.07 29.91 - - P H
233.31 35.42 -10.58 46 46.25 16.57 2.42 29.82 | 100 0 P H
398 35.13 -10.87 46 40.25 21.6 3.07 29.79 - - P H
910.4 31.95 -14.05 46 27.17 28.96 4.68 28.86 - - P H
954.5 34.27 -11.73 46 27.47 30.59 4.74 28.53 - - P H
H
802.15.4 H
CH18 H
2440MHz H
+ H
802.11a 30 31.19 -8.81 40 35.38 24.6 1.19 29.98 | 100 0 P \%
CH 40 34.86 29.35 | -10.65 40 36.08 | 22.06 | 1.19 | 29.98 - - P |V
5200MHz 233.31 30.33 | -15.67 46 4116 | 1657 | 242 | 2982 | - - P |V
LF 388.9 33.19 -12.81 46 38.64 21.27 3.07 29.79 - - P \%
910.4 32.88 -13.12 46 28.1 28.96 4.68 28.86 - - P \%
958 34.08 -11.92 46 27.04 30.8 4.74 28.5 - - P \%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4_Tx_Ch18+1la_Tx_Ch157 (LF)

802.15.4+WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
213 (MHz) [(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) (cm)|(deg) (PIA) (H)
30 22.85 -17.15 40 27.04 24.6 1.19 29.98 - - P H
48.9 21.81 -18.19 40 35.54 15.07 1.19 29.99 - - P H
125.31 25.86 -17.64 43.5 36.3 17.69 1.83 29.96 - - P H
400.1 33.32 -12.68 46 38.33 21.71 3.07 29.79 - - P H
876.1 32.47 -13.53 46 27.92 28.93 4.63 29.01 - - P H
951.7 33.94 -12.06 46 27.31 30.44 4.74 28.55 100 0 P H
802.15.4 H
CH18 H
2440MHz H
+ H
802.11a 30 28.69 -11.31 40 32.88 24.6 1.19 29.98 | 100 0 P \%
CH 157 38.37 2481 |-15.19 40 33.72 19.88 1.19 | 29.98 - - P |V
5785MHz 51.06 2339 |-16.61 40 38.33 | 1386 | 1.19 | 29.99 | - - P |V
LF 385.4 329 | -131 46 385 | 2112 | 3.07 | 2979 | - - P v
855.1 32.06 -13.94 46 27.76 28.91 4.48 29.09 - - P \%
953.8 34.03 -11.97 46 27.29 30.54 4.74 28.54 - - P \%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

11b_Tx_Ch06+11a_Tx_Ch40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 P/A) |(H/IV
243 (MHz) (dBpV/im)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (PIA)|(HN)
30.81 22.57 -17.43 40 27.27 24.09 1.19 29.98 - - P H
52.14 19.34 -20.66 40 34.68 13.46 1.19 29.99 - - P H
1245 26.2 -17.3 43.5 36.69 17.64 1.83 29.96 - - P H
400.1 33.93 -12.07 46 38.94 21.71 3.07 29.79 - - P H
869.1 32.26 -13.74 46 27.7 28.97 4.63 29.04 - - P H
948.2 34 -12 46 27.56 30.28 4.74 28.58 | 100 0 P H
11b H
CHO6
H
2437MHz
H
+
30 32.39 -7.61 40 36.58 24.6 1.19 29.98 | 100 0 P \Y,
802.11a
36.21 26.9 -13.1 40 34.18 21.51 1.19 29.98 - - P \Y,
CH 40
50.79 23.72 -16.28 40 38.27 14.25 1.19 29.99 - - P \Y,
5200MHz
LF 382.6 32.87 -13.13 46 38.53 21.05 3.07 29.78 - - P \Y,
851.6 32.43 -13.57 46 28.24 28.81 4.48 29.1 - - P Y,
941.9 33.74 -12.26 46 27.71 29.92 4.74 28.63 - - P \Y,
\Y,
Y,
\Y,
Y,
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number 1 A21 of A24
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

11b_Tx_Ch06+11a_Tx_Ch157 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
;g (MHz) [(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (PIA)|(HIV)
30 2283 | -17.17 40 27.02 24.6 1.19 | 29.98 - - P | H
51.6 19.66 | -20.34 40 34.6 13.86 1.19 | 29.99 - - P | H
123.96 26.67 | -16.83 435 37.16 | 17.64 1.83 | 29.96 - - P | H
401.5 34.93 | -11.07 46 39.89 | 21.76 3.07 | 29.79 | 100 0 P | H
846.7 3225 | -13.75 46 28.21 | 28.68 448 | 29.12 - - P | H
951 33.66 | -12.34 46 27.08 | 30.39 474 | 2855 - - P | H
11b H
CHO06 H
2437MHz H
+ H
802.11a 30 324 -7.6 40 36.59 24.6 1.19 | 29.98 | 100 0 P |V
CH 157 38.1 28.6 -11.4 40 36.97 20.42 1.19 | 29.98 - - P |V
5785MHz 50.79 25.67 | -14.33 40 4022 | 1425 | 1.19 | 29.99 - - P |V
LF 385.4 34.02 | -11.98 46 39.62 | 2112 | 3.07 | 2979 | - - PV
871.9 32.62 | -13.38 46 28.07 | 28.95 463 | 29.03 - - P |V
952.4 34.46 | -11.54 46 27.78 | 30.49 474 | 2855 - - P |V
\Y
v
\Y
v
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 A23 of A24
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number 1 A24 of A24
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Appendix B. Radiated Spurious Emission Plots

Temperature : 24~26°C

Test Engineer : Jesse Wang, Stan Hsieh and Ken Wu

Relative Humidity : 52~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : B1 of B55
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2.4GHz 2400~2483.5MHz+Band 1 - 5150~5250MHz
BLE(1M)_Tx_Ch19+1la_Tx_Ch40 (Band Edge @ 3m)

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH19 2440MHz - L

A gBuvim) Date: 2019.07-22 ) (@Buvim) Date: 2019.07.22
1300 1300]
1200 1200]
10| 1109
1009 1000
904 909
80 304 STl
7o) 709
500 600
500 et 500}, At a2
400 409
300 300
200 200
100 109
10 B0, 260, 0. 200 Za;. 240 2460 24k 000 300 As00. 4700 1000 700, 7300 2600 2700. 3000
Frequency (M) Frequency (MWHz)
site £03CHOT-HY site $03CHOT-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition + PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Detector +Peak
Pe ak Project Project +960638
Mode :aa
Tx Chain 1 Tx Chain 1 BLE_Tx_Ch19
T Chain 142 T T Chain 142 11a_Tx_Chd0
Setting + Default /25 Setting :Default /25
el (@Bovim) Date: 2019.07-22 ) @Buv: Date: 2013.07.22
1300 1300]
1209 1200
o) 1100
1000 1000
904 909
80 20
7o 704
500 600 s
504 504
409 00
300 300
204 200
100 100
310 F T S 7T N TV N TT) 060 00 4500 4700 1000 700, 7300 2800 2700. 3000
Froquency (Miz) Froquency (MHz)
site £03CHOT-HY site $03CHOT-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition + AVG_54 3m HF_ANT_00075962 HORIZONTAL
BW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VE\ Kz SWT:Auto
Detector eak Detector Peak
Av Project +960638 Project +960638
. Mode aa Mode :aa
T Chain 1 $BLE T Ch19 Te Chain 1 $BLE_Tx_Ch1o
T Chain 142 £11a_T_Cha0 Tx Chain 142 +11a_Tx_Chao
Setting + Default /25 Setting :Default /25

TEL : 886-3-327-3456 Page Number : B2 of B55
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-
809 PERK BE 74
700 i
eS| ;
o
-
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
S
Peak Left blank
=
Setting. : Default / 25
-
"
o
-
P
Avg Left blank
. Mode 144
Setting : Default / 25

TEL : 886-3-327-3456 Page Number : B3 of B55
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1 @Buvimy Date: 20190722 e @BV Dates 20190722
1300 1300
1200 1200
110 0]
1000 1000
a0 509
00 w00 PEAC 7]
700 704
500 . 609
S
500] [ e ——————————
400 400
300 304
200 204
100 109
570 F R S T R R T T ) G0 W00 00 o0 1600 7o 700 200 700 E
Frequency (W) Frequency (Ha)
site +03CHO7-HY site 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
£ RBW:L000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWTiAuto
Detector +peak Detector Peak
Pe ak Project £ 960638 Project 960638
Mode a Mode a
T Chain 1 $BLE T Ch19 T Chain 1 BLE T_Ch19
T Chain 1+2 +11a T Chao T Chain 152 11 T_Chao
Setting : Default / 25 Setting Default / 25
1 (@Buvim) Date: 2019.07.22 —— Dates2019.07.22
1300 1300
1200 1200
1100 0]
1000 1000
a0 504
500 400
700 704
500 60g s
s00] ¢ J 504
I - R SR R
400 o — —
300 300
200 204
10 109
310 F R T T 7 R T ) 0 w0 00 o6 W00 7o #0006 70 EC
Frequency (W) Frequency (W)
+03CHO7-HY site 03CHOT-HY
+ AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_54 3m HE_ANT_00075962 VERTICAL
£ RBW:1000.000KHz VEW:3.000KHz SWTiAuto RBW:1000.000KHz VBW:3.000KH SWTiAuto
Detector peak Detector Peak
AV g Project £ 960638 Project 960638
. Mode :44 Mode 44
T Chain 1 $BLE T Ch19 T Chain 1 BLE_T_Ch19
T Chain 1+2 +11a__Chao T Chain 152 11 T Cha0
Setting : Default / 25 Setting Default / 25

TEL : 886-3-327-3456 Page Number : B4 of B55
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BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH19 2440MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 2019.07.22

1000
90|
800 PEAK BE_74]
00|
50| T
Ay Wikser

a1z 2420 2430 2440,

2450 oa60 2470, 2480 2490 7500
Frequency (MHz)
£ 03CHO7-HY
+ PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
k

o Left blank

+BLE_T Ch19

Peak

:115_Tx_Ch40

et
g
g
wd
g
g

ey o

s r—
Soiton e B 543 e AT 0075962 VERTIAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e e Left blank

an
Tx Chain 1 +BLE_T Ch19
Tx Chain 142 +11a_Tx_Cha0
Setting : Default/ 25

TEL : 886-3-327-3456 Page Number : B5 of B55
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH40 5200MHz - L

2+3 Horizontal Fundamental

vel (dBuVim) Date: 2019.07.22
evel (@BuVim) Date: 2019.07-22 1300

1300 1200 !

1209 0|

00

o A s0q
wd
o Tod T T
: /f
500 rbon My 9 b A
iRl oy —

00
304
200
m 204
o 109
000  5030. 5050. 5070. 5090. 5110. 5130. 51! 5170 5190. 5210. 5230. 526 d 2000. 3000. 4000. 5000. 6000. o
Frequency (MH2) Frequency (WHz)
Site £ 03CHOT-HY site 03CHOT-HY
Condition  PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector :peak Detector Peak
Pea k Project +960638 Project 960638
Mode i Mode a
T Chain 1 $BLE_Tx_Ch19 T Chain 1 BLE T_Ch19
T Chain 1+2 115 T_chao T Chain 152 11 T Chao
seting : Default/ 25 Setting Default/ 25
el @i Date 0100722
1200
10
100 ey
1000 /
0.0/ A
L v
200 /
700 / \
A i
500 A
wu“"w,_,w"”‘
300
29
100
G0 S S S0 S0 0 050 e G e s 6
Froquency (i)
Site £ 03CHOT-HY
Condition +AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector peak
Av Left blank
. Mode sa4
T Chain 1 $BLE_Tx_Ch19
T Chain 1+2 1127 Chao
setting  Default/ 25

TEL : 886-3-327-3456 Page Number : B6 of B55
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH40 5200MHz - R

2+3

Horizontal

Fundamental

vl B0V Daer2019.07:22
1200
1m0
At
R
1000 AN

y
T

PERK_BE| 74

780 5210 5230 5250 5270, 5290 5310 5330 5350, 5370, 5390 5410, 5430 5
Frequency (MHz)

Avg.

G _BE 54

780 5210 5230 5250 5270 5200 5310 5330 5350. 5370, 5390, 5410, 5430 5
Frequency (MHz)

site
Condition

03CHOT-HY

+ AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector +Peak
Project +960638
Mode an

T Chain 1 +BLE_Tx_Ch19
T Chain 142 11a_T_Chd0
Setting :Default /25

e
Peak Left blank
g
|
o

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B7 of B55



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH40 5200MHz - L

2+3 Vertical Fundamental

et aBovm) oot 2019.0722
— oate2m0.0722 o

1300 1200

1200 " 100

oy i 1004

1000

o0l
g ) 50.0)
500 AR s
e PR N 04
g
304
300
m 200
od 10
000 5030. 5050. 5070. 5090. 510. 5130. 51! 5170 5190. 5210. 5230. 526 d 2000. 3000. 4000. 5000. 6000. o
Frequency (e
Froquency (i)
st <03CHOT-HY site 03CHOT-HY
Conditon  PEAK_BE_74 3m HE_ANT_00075962 VERTICAL Condition PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +960638 Project 960638
Mode u Mode a
T Chain 1 {BLE_T_Ch19 T Chain 1 BLE_Te_Cht9
T Chain 142 112 T Chao T Chain 142 110hChao
setting - Default/ 25 Setting Default/ 25
o oate 20190722
1200
1200
1o
o
a0 /

- P,

Py o %,
by J T
Y S S N NI A

000 500, 5050 5070, 5090, M0, 5130 5150 5170, 5190 210 6230, 52¢
Freauency (MH:)

sie oscHon4Y
Condion VG, .58 3m HE_ANT_00075962 VERTICAL
REVA030.000K04s VBWAL 000KHe WTAwo
Detecor eak
Av g Project 00638 Left b I an k
. Mode sa4
TCnaint ate v chto
itz o T o
Soing ot 25

TEL : 886-3-327-3456 Page Number : B8 of B55
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH40 5200MHz - R

2+3

Vertical

Fundamental

Date: 2019.07-22

PERK_BE| 74

1

80 5210 5230 5250 5270, 5290 630, 5330, 5350, 5370,
Frequency (MHz)

S0 5410 5430 S

Avg.

G _BE 54

780 5210 5230 5250 5270, 5290 530, 5330, 5350, 5370,
Frequency (MHz)
site 03CHOT-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+Peak
Project +960638
an

T Chain 1 +BLE_Tx_Ch19
11a_T_Chd0
Setting :Default /25

S0 540 5430 5

A,
Peak Left blank

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B9 of B55



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

2.4GHz 2400~2483.5MHz+Band 4 - 5725~5850MHz

BLE(1M)_Tx_Ch19+1la_Tx_Ch157 (Band Edge @ 3m)

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - L

o
700/ + 700]
" i I
0. gf e [ e T
s T R,
Pe ak Project Project 960638
:
Setting : Default / 21 Setting. : Default / 21
o
400/ e
R e e
AV Project :960638 Project 960638
Setting : Default / 21 Setting. : Default / 21

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: B10 of B55



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

BLE CH19 2440MHz - R

Horizontal

Fundamental

-
209 PEAK_BE 74
;
o
-
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
e
Peak s Left blank
Setting : Default / 21
-
-
-
-
o
Avg . Left blank
" Mode 145
Tx Chain 142 :11a_Tx_Ch157
Setting : Default / 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B11 of B55



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

1 @Buvimy Date: 20190722 e @BV Dates 20190722
1300 1300
1200 1200
110 0]
1000 1000
a0 509
00 w00 PEAC 7]
700 704
500 609
500 500 i A
400 400)
300 304
200 204
100 109
510 F R S 7 R R TR T ) G0 W00 00 o0 1600 7o 700 200 700 E
Frequency (W) Frequency (Ha)
site +03CHO7-HY site 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
£ RBW:L000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWTiAuto
Detector Detector Peak
Pe ak Project Project 960638
Mode Mode 45
T Chain 1 $BLE T Ch19 T Chain 1 BLE T_Ch19
T Chain 1+2 +11a T Chis7 T Chain 152 11 T Chis7
Setting : Default / 21 Setting Default / 21
1 (@Buvim) Date: 2019.07.22 —— Dates2019.07.22
1300 1300
1200 1200
1100 0]
1000 1000
a0 504
500 400
700 704
500 60g s
500 ) 504
400 40,0 et
300 300
200 204
10 109
570 F R T N - N T N 0 w0 00 o6 W00 7o #0006 70 EC
Frequency (W) Frequency (W)
+03CHO7-HY site 03CHOT-HY
+ AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_54 3m HE_ANT_00075962 VERTICAL
£ RBW:1000.000KHz VEW:3.000KHz SWTiAuto RBW:1000.000KHz VBW:3.000KH SWTiAuto
Detector peak Detector Peak
AV g Project £ 960638 Project 960638
. Mode 145 Mode 45
T Chain 1 $BLE T Ch19 T Chain 1 BLE_T_Ch19
T Chain 1+2 +11a B Ch1s7 T Chain 152 11 T Ch1s7
Setting : Default / 21 Setting Default / 21

TEL : 886-3-327-3456 Page Number : B12 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

BLE 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT BLE CH19 2440MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 2019.07.22

1000
90|
800 PEAK BE_74]
00|
500
W o H

a1z 2420 2430 2440,

50 oac0 2470 2480 2490, 500
Frequency (MHz)
£ 03CHO7-HY
+ PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
k

Left blank

+BLE_Tx_Ch19
+11a_Tx_Ch157
+Default/ 21

Peak

A (@Buvim) Date: 2019.07.22

600 AVG_BE_54|
50|

a1z 2470 2430 2440, 2450, 2400 2470, 240, 2490, 2500
Frequency (MHz)

site £ 03CHO7-HY

Condition +AVG_BE_S4 3m HE_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e e Left blank

a5
Tx Chain 1 +BLE_T_Ch19
Tx Chain 142 +11a_Tx_Ch157
Setting + Default/ 21

TEL : 886-3-327-3456 Page Number : B13 of B55
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

2+3

Horizontal

Fundamental

o —
PEAK_BE(BA)_16-24] 1300
130.0 1200
1200 7 " 10.0|
o vy 100
100.0 \ 904]
00 \ s00)
= ¥ 70,0 1 PEAK(UNI!
700) / s04) 1
. . mon
R A YT E——
50.0 00l el
.
P
600 5630. 5650, 5670. '5690. 571 5730, 5750. 5770 580 1000 2000. 3000. 4000. 5000. 6000. o
Condition + PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL Condition PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
o o000 2 00k A o100 500tz T 3000 00N TS
Pe ak Project 960638 Project 960638
104} N\/ S
1000/ F ™
™S
A <
700, W\W PERK_BE(B4) 16-24]
v P, :
500) sy
P
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL
o o000 2 o0k A
Peak Left blank
Tx Chain 1+2 11a_Tx_Ch157

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B14 of B55



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

el (@8uvm) Date: 0180722
. oate 20190722
PEAK_BE(BA)_16-24] 1300
1300 120.0/
1m0 ; o)
109 Vvv\ 1004
1000 90.0f
00 / \“ s00)
o0
70 L——r—n e
nd W
a0 | e o P I
" pe % 500 =
s0q - A i
400 b
Py
300
300
m 200
od 10
600 5630, 5650, 5670. 56 5710. 5730. 5750. 5770. EX d 2000. 3000. 4000. 5000. 6000. o
ey s Frequency (e
st <03cHO7-HY site o3cHo7-1Y
Conditon  PEAK_BE(B4]_16-24 3m HF_ANT 00075962 VERTICAL Condition PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
RBW31000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +960638 Project 960638
Mode I Mode as
T Chain 1 {BLE_T_Ch19 T Chain 1 BLE_Te_Cht9
T Chain 142 112 T Chts? ™ Chain 152 TroThchis
setting - Default/ 21 Sattig Defaukiy21
o oate 20190722
1200
1200 \
100 fan AN
100.0/ t N
™S
a0 .
200 .
700 PERK_BE(B4).16.24)
o0 .
(4 [ 1
500 .
Py
300
20
100
T e s S SoW Se0 G0 G0 S E
Fraavency ke
ste <03cHo7-HY
Condition + PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak
Peak Left blank
Mode 12
T Chain 1 +BLE_T_Ch19
Tx Chain 1+2 11a_Tx_Ch157
setting - Default/ 21

TEL : 886-3-327-3456 Page Number : B15 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

2.4GHz 2400~2483.5MHz+Band 1 - 5150~5250MHz
802.15.4_Tx_Ch18+1la_Tx_Ch40 (Band Edge @ 3m)

1 b oate 2019.07-22 —— Dot 20190722
1300 1309
1200 1209
o) o
1004 1009
a0 { s0q
o0l \ a0 s
700 M\Wﬁ/ \, 709
oo H SISV PN o ettt | st
500 504 PRI Sove
10 109
30 304
200 204
100 104
S 70 7% T im0, 742 Tia0. 28 Gl e feeo  won  feo 700 Blo 206 7700 £
froquency (o Freauency (ihz)
s o3cHo7HY stte £ 03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK 74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000Kz VBW:3000.000KHz SWT:Auto  RBWL000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector peak
P e ak Project 960638 Project +960638
Mode a Mode s
T Chain 1 Zigbee_Tx_Chis T Chain 1 Zigbee_Tx_Chig
T Chain 142 115 T Cha0 T Chain 142 112 D Cha0
Setting 320725 Setting :320/25
o vate 2019.07:22 - Date 20190722
1300 1309
1200 1209
o) f 10g
1004 f 1009
a0 s0g
o0 J a0
704 - 104
o0l e o0
X I
504 —— 504 i
104 e
200 204
200 204
100 104
S 0 7% 750 00 7 a0 20 Gl e 7o oo teo 7100 Bwo 206 7700 £
roquency (o Freauency iz}
st oscHo7HY site < 03cHO7-HY
Condition AVG_BE_S54 3m HE_ANT_00075962 HORIZONTAL Condition £ AVG_54 3m HF_ANT_00075962 HORIZONTAL
REW:1000.000KHz VBW1.000KHz SWT:Auto  RW-1000.000KHz VBW:1.000KHz SWTAuto
Detector Peak Detector peak
AV Project 960638 Project :960638
. Mode 2 Mode i
T Chain 1 Zigbee _Tx_Chis T Chain 1 Zigbee_Tx_Ch1g
T Chain 142 115 T_chao T Chain 142 112D Cha0
Setting 320725 setting 132025

TEL : 886-3-327-3456 Page Number : B16 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.15.4 CH18 2440MHz - R

3

Horizontal

Fundamental

Peak

Date: 2019-07-22

\ PEAK_BE 74

i

i e s T TR

a0
s00f
200
100
a0 2. 2450, 2460, 2470 2480, 2490, 2
Frequency (WHz)
site 03CHO7-HY
Conditi PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detects
Project 960638
Mode 6
Zighee Tx_Ch1s
11a_Tx_Chao
320/25

Left blank

Avg.

i oo 2010722
1500
P
o
1000
%0d
w0
700
oo N s
500 T >
w0
500
209
109
T T T T
esuency s
sie oscHorHY
Conditon VG BE. 54 3m HE_ANT 00075962 HORIZONTAL
RBVW-100.000KH VBWAL 000KHe SWTAuto
Detector eak
Project S6638
Mode 46
TeChain1 Tibee_ T chis
TeChin 112 11a T Chi0
Setting 320/25

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B17 of B55



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.15.4 CH18 2440MHz - L

Vertical

Fundamental

) dBuvim) Date: 2019.07-22 ) @Bwvim) Date: 2019.07.22
1300 1300
1200 1200 .
100 1100
1000 1009
900 900
704 700
609 500
SIS S
500) 500f Aot
400 400
300 200
200 200
100 100)
S0z 740, 0. 7560, 700, . Tado. 78 00 W0 W00 0h 100 706 700 7500 700 )
Frequency (WHe) Frequency (WH:)
site 03CHO7-HY Site +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition < PEAK_74 3m HF_ANT_00075962 VERTICAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector Peak Detector
Pe ak 960638 Project
s
Zighee_Tx_Chi T Chain 1
11a_T_chao T Chain 142  11a_T_Cha0
320/25 Setting 1320725
) @Buvim) Date: 2019.07.22 ) @Bvim) Date: 2019.07.22
1300 1300
1200 1200
100 f 1100
1000 | 1000
800 300
nd \ o
609 500 N
509 500) =
409 O S R S A
300 300
204 200
109 100
S 740, 760, 7560, 700, . Zad0. 28 o0 w0 00 w00 100 Zion 700 7500 700 000
Frequency (WHe) Frequency (WH:)
site 03CHOT-HY Site +03CHO7-HY
Condition AVG_BE_S4 3m HE_ANT_00075962 VERTICAL Condition + AVG_54 3m HE_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:L.000KHz SWTiAuto  RBW:1000.000KHz VEW:1.000KHz SWTiAuto
Detector Peak Detector Peak
Av g Project 960638 Project 960638
. de s Mode 146
T Chain 1 Zighee_Tx_Chig T Chain 1  Zighee_Tx_Chig
s 11a_T_Cha0 T Chain 152 1a_Tr_ChA0
Setting 320725 Setting 1320725

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: B18 of B55



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

802.15.4 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.15.4 CH18 2440MHz - R

3 Vertical Fundamental

1 @BuVim) Date: 20190722

800 4 PEAK_BE 74
700l
609 et .

430 2840, 250, 2460, 2470, 2880, 2490, E
Frequency (MHz)

03CHO7-HY

PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Zighee Tx_Ch1s
11a_Tx_Chao
Setting 320/25

Peak

) (dBuVim) Date: 2019.07.22

o
va

50 e A e T
a0
s00f
200f
100
a0 2440, 2450, 2460, 2470 240, 240, 2
Frequency (WHz)
site 03CHO7-HY
Condition AVG_BE_54 3m HE_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW1.000KHz SWT:Auto

Avg. e Left blank

5
Tu Chain 1 Zighee_Tx_Ch1s
T Chain 142 11a_Tx_Cha0
Setting 320/25

TEL : 886-3-327-3456 Page Number : B19 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

et (aBavim) oot 2019.0722
—— oate2m0.0722
1309
1200 1200
1m0 o 10g
/o
1000 F a0
et f oo ]
g .
1 o s0q)
aa N
500 INYY i o W,A/V»J
o ot o W
o e e e Py —
200)
200
m 200
o 100
000  5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 52€ d 2000. 3000. 4000. 5000. 6000. o
Fecuency ) Frequency
ste 03CHOT-HY site o3cHo7-1Y
Condition  PEAK_BE_74 3m HF_ANT 00075962 HORIZONTAL Condition PEAK(UNI) 3m HE_ANT_00075062 HORIZONTAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWTAuto
Detector Detector peak
Peak Project Project 960638
Mode Mode s
T Chain1 . T Chain 1 Zighee
Tx Chain 1+2 \_Ti_Cha0. T Chain 142 11a_Tx_Cha0.
seting 1320725 Setting 520725
el i) oate2m0.07.22
1200
1200
109 I
1000 f
a0 -
500 N ‘”\
g # W,
wa W .
500 —
XS N U SR SN DU
200
0
100
N R T
Frecuency o)
ste 03cHOT-HY
Condition < AVG_BE_S4 3m HF_ANT 00075962 HORIZONTAL
RBW:1000.000KH VBW 000KHz SWT:Auto
Detector peak
Avg Left blank
- Mode 146
T Chain1 Zighee
Tx Chain 1+2 11a_Tx_Ch40.
seting 0725

TEL : 886-3-327-3456 Page Number : B20 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH40 5200MHz - R

2+3

Horizontal

Fundamental

Peak

evel (@Buvim) Date: 2019.07.22

%00 v‘\k\
809 PERK_BE| 74

80 5210 5230 5250 5270, 5290 5310 5330 5350, 5370, 5390 5410, 5430 5
Frequency (MHz)

site +03CHO7-HY

Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Project +960638

Mode 146

T Chain 1 :Zighee

T Chain 1+2 11a_Tx_Cha0

Setting :320/25

Left blank

Avg.

el 4BuVim) Date: 2019.07.22

by o G _BE 54

780 5210 5230 5250 5270 5200 5310 5330 5350. 5370, 5390, 5410, 5430 5
Frequency (MHz)

site 03CHOT-HY

Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detects +Peak

Project +960638

Mode 146

T Chain 1 :Zighee

T Chain 142 11a_Tx_Chd0

Setting :320/25

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B21 of B55



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH40 5200MHz - L

— bate: 20180722
vty oue 20100722 -
1309 1204
1209 . o)
o
90,0 k! 200
09 rod VT
709 \rL
f -
sod
o N
R T w00 it
0] | ot
s0d
%0d
o 204
ol 10d
000  5030. 5050. 5070. 5090. 5110. 5130. 51! 5170 5190. 5210. 5230. 526 d 2000. 3000. 4000. 5000. 6000. o
e Freauoncy )
ste oacHorHY ste oscHo7HY
Condition :PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBWA100D 000Kz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000K Hz SWT:Auto
Detector Detector beak
Peak Project Project 960638
Vode Mode s
T Chan 1 . T Chain1 Zighee
Tx Chain 132 »_Tx_Cha0. Tx Chain 1+2 11a_Tx_Chd0
Setting 1320/ 25 Setting 320/25
- oue 20100722
1209
1209
wod
}M\‘
300 -
i WL
80,0 "/v
70
\( \
s00) o \,\
500 f “n,
109 B I N N B
%0d
204
109
T N T T
Peavonds
ste oacHoHY
Conditon AVG_BE_54 3m HF_ANT_00075062 VERTICAL
RBW-100.000KHz VBW1.000Ki z SWTAuto
Detector Tpeak
Avg Left blank
. Mode 146
Te Chan 1 Zigbee
T Chain 142 11a_Tx_Ch40.
soctog 0725

TEL : 886-3-327-3456 Page Number : B22 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH40 5200MHz - R

2+3 Vertical Fundamental

evel (@Buvim) Date: 2019.07.22

I
809 PERK_BE| 74
700 \

saq RIS —

780 5210 5230 5250 5270 5290 5310 5330 5350, 5370, 5390 5410, 5430 5
Frequency (MHz)
+03CHO7-HY

site
Condition + PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak s Left blank

T Chain 1 :Zighee
T Chain 1+2 11a_Tx_Cha0
Setting :320/25

el 4BuVim) Date: 2019.07.22
1300
1200

N G _BE 54

780 5210 5230 5250 5270 5200 5310 5330 5350. 5370, 5390, 5410, 5430 5
Frequency (MHz)

ste oscHoraY
Condion VG, .58 3m HE_ANT_00075962 VERTICAL
REVA030.000K04s VBWAL 000KHe WTAwo
Detecor eak
AVg Project 00638 Left b I an k
. Mode 146
TCnaint gbee
itz T me.cno
Soing 52075

TEL : 886-3-327-3456 Page Number : B23 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

2.4GHz 2400~2483.5MHz+Band 4 - 5725~5850MHz
802.15.4_Tx_Ch18+1la_Tx_Ch157 (Band Edge @ 3m)

802.15.4 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.15.4 CH18 2440MHz - L

3 Horizontal Fundamental

1 (081 Date: 2019.0720 A @Buvim) Date: 2019.07-20

o 109
1000 \ 1000
s0d \ %00
s0d \ w0 sexkcr
70 \ 104

500 . s P
sl P D m————" RS r—v————|
snaf 500
100 109
s00) 304
200 204
100) 10
T 750 a0 o iz P oo en T Ten e 70 700 0070 500
Froauency iz Fromuency (M)
Ste oscHo7-HY Site 03cHO7HY
Condition PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition  PEAK_74 3m HF_ANT_00075962 HORIZONTAL
RBWF1000,000KHz VBW:3000.000KHz SWTAuto  RBW:1000.000KH VW:3000.000KHz SWT:Auto
Detector Peak Detector peak
P e ak Project 960638 Project +960638
Mode 47 Mode :47
T Chain 1 Zighee_Tx_chis T Chain 1 Zighee_Tx_Chis
T Chain 142 1ta T Chts? T Chain 142 12 T chisy
Setting 320/21 Setting :320/21
oy bate 20180720 - Date 20150720
1300 1300
1200 1200
g 10g
1000 1004
s0q) s0a
ool w09
700) - 70
ool \ a9 e
500 et sl Mo
- g B —
100 PPy
s00) 200
200) 204
100) 10
S0z 0 750 70 i iz R oo e T Ten e 70 70 70070 Sa00
Froauency iz Froguoncy ()
ste oscHoTHY site - 03cHOHY
Conditon AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition  AVG_54 3m HE_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBWA1.000KHz SWT:Auto  RBW:1000.000KHz VW 000KHe SWTiAuto
Detector Peak Detector peak
AV Project 960638 Project +960638
. Mode 47 Mode :47
T Chain 1 Zighee_Tx_chis T Chin 1. Zighee_Tx_Chis
T Chain 142 1ta T Chis7 T Chain 142 s T chis?
Setting 320/21 Setting :320/21

TEL : 886-3-327-3456 Page Number : B24 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

802.15.4 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.15.4 CH18 2440MHz - R

3 Horizontal Fundamental

1 @BuVim) Date: 20190720

90|
809 PEAK_BE 74
700)

609
oo, e

504

w0

500

200

100

T Y R R

Heasency iz
ste oscHo7HY
Condition PEAK_BE 74 3m HE_ANT 00075962 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak I Left blank

11a_Tx_Ch1s7
320/21

) (dBuVim) Date: 2019.07.20

A\
800)
700)
609 AVG_BE_54]
X ——

430 2840, 250, 2

60 2470, 2450, 2490, E
Frequency (MHz)
site 03CHO7-HY
Condition AVG_BE_54 3m HE_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW1.000KHz SWT:Auto

Avg. e Left blank

a7
Tu Chain 1 Zighee_Tx_Ch1s
T Chain 142 11a_Tx_Ch157
Setting 320/21

TEL : 886-3-327-3456 Page Number : B25 of B55
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.15.4 CH18 2440MHz - L

Vertical

Fundamental

11a_Tx_Ch1s7

T Chain 142
Setting

1a_Tx_Ch157
0/

) dBuvim) Date: 2019.07-20 ) @Buvim) Dates 20190720
1300 1300
1200 1200
.
100 1100
1000 1009
900 900
00 209 PERK 74
704 700
600 500
o
50, 500} gt
409 400
300 200
204 200
109 100)
S0z 740, 0. 7560, a0 . Tado. 78 00 W0 W00 0h 100 706 700 7500 700 0
Frequency (WHe) Freauency (WHz)
site 03CHO7-HY Site +03CHO7-HY
Condition PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition + PEAK_74 3m HF_ANT_00075962 VERTICAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector Peak Detector
Pe ak 960638 Project
a7
Zighee_Tx_Chis T Chain 1
11a_Tx_Ch157 Tx Chain 142
320/21 Setting :320/21
) @Buvim) Date: 2019.07.20 ) @Buvim) Dates2010.07.20
1300 1300
1200 1200
100 & 1100
1000 1000
509 900
800 300
704 700
609 500 N
509 1 — 500 =
40.0| 40,0}
300 300
204 200
109 100
S 740, 760, 7560, 700, . Zad0. 28 o0 w0 00 w00 100 Zion 700 7500 700 000
Freaquency (WHe) Freauency (2}
site 03CHOT-HY Site +03CHO7-HY
Condition AVG_BE_S4 3m HE_ANT_00075962 VERTICAL Condition + AVG_54 3m HE_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:L.000KHz SWTiAuto  RBW:1000.000KHz VEW:1.000KHz SWTiAuto
Detector Peak Detector Peak
Av g Project 960638 Project 960638
- 47 Mode :47
Zighee_Tx_Chig T Chain 1  Zighee_Tx_Chig

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

1 B26 of B55



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.15.4 CH18 2440MHz - R

3

Vertical

Fundamental

o
by -
e il
L
e oy e,
Peak Left blank
b
11a_Tx_Ch157
320/21
i —
oy —
80.0f /
500 \‘ — T
eSS o e
Avg Left blank
. Mode a7
Setting 320/21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

— bat: 20180720
— oae: 20100720
PEAK_BE(B4)_16-24] 1309
1300 120.0/
1200 7 100
/ \,
Akl
1000 90.0f
509 /,/ 4 s00)
= Toq T L ———n peaum
! — - h
s0) T . I\/V\A . T
500 e =9 ot A
400 PR ———
30d
o 204
10d
600 5630, 5650, 5670. '5690. 5710. 5730. 5750. 5770. EX d 2000. 3000. 4000. 5000. 6000. o
B ey Freauoncy )
ste oacHorHY site oscHo7-HY
Condition : PEAK_BE(BA)_16-24 3m HF_ANT_00075962 HORIZONTAL Condition PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
RBW:100.000Kz VBW:3000.000KHz SWTAuto RBW:1000.000KH VBW:3000.000K Hz SWT:Auto
Detector Detector beak
Pe ak Project Project 960638
Vode Mode @
T Chan 1 . T Chain1 Zighee
Tx Chain 132 »_Tx_Ch157 Tx Chain 142 11a_Tx_Ch157
Setting. :320/21 Setting 320/21
— oae 20100720
1209
1209 , .
110 A \/V“/ R
100.0 N
~
s0d ul
s00) " -
(A % ok e do
004 AV - < -
500 L. "
P I
204
109
T S NN
ey
ste oacHorHY
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL
RBW:100.000KHz VGW:3000.000KH z SWTAuto
Detector Tpeak
Peak Left blank
Viode l
Te Chan 1 Zigbee
T Chain 142 11a_Tx_Ch157
soctog 20721

TEL : 886-3-327-3456 Page Number : B28 of B55
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

2+3

Vertical

Fundamental

— bat: 20180720
— oae: 20100720
PEAK_BE(B4)_16-24] 1309
1300 120.0/
1200 7 100
100 el 1000
1000 90.0f
009 / 0.0
4 P 0o T LA peaun
700, \}’l/ A 600)
: o
09 ksl
0.0kt
wd
30d
o 204
10d
600 5630, 5650, 5670. 56 5710. 5730. 5750. 5770. EX d 2000. 3000. 4000. 5000. 6000. o
B ey Freauoncy )
ste oacHorHY site oscHo7-HY
Condition : PEAK_BE(BA)_16-24 3m HF_ANT_00075962 VERTICAL Condition PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
RBW:100.000K'z VBW:3000.000KH z SWTAuto RBW:1000.000KHZ VBW:3000.000K Hz SWT:Auto
Detector Detector beak
Pe ak Project Project 960638
Vode Mode 7
T Chan 1 . T Chain1 Zighee
T Chain 1+2 »_Tx_Ch157 Tx Chain 142 11a_Tx_Ch157
Setting. :320/21 Setting 320/21
— oae 20100720
1209
1209 .
104 Ay -
100.0 t+ N
~
s0d ul
J
by //’ W»\ o acin foos
Mg .
500
P
204
109
T S N
ey
s oacHorHY
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL
RBW:100.000KHz VBW:3000.000KH z SWTAuto
Peak Left blank
Viode l
Te Chan 1 Zigbee
T Chain 142 11a_Tx_Ch157
soctog 20721

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

2.4GHz 2400~2483.5MHz+Band 1 - 5150~5250MHz
11b_Tx_Ch06+11a_Tx_Ch40 (Band Edge @ 3m)

J @Bum) oate:2019.0720 el (@Buvm) Date: 20190720
1300 1300
1200 1200 .
1) - o)
100.0| / 100.0{
s0a) X 50
30 50 ST
700 70
60 + ool
e Lt A A dromd
s00) O S SV oo s
104 104
309 209
200 200
100 10
St07. B0 60, 7580, 7100 7 40 78 Gt oo fo oo feo. 200 B oo 2700 e
requency (i) Frequency (b
site £ 03CHO7-HY sie 03CHO7-HY
Condition  PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project $960638 Project 960638
Mode 149 Mode 49
Tx Chain 1 :11b_Tx_Ch06 Tx Chain 1 11b_Tx_Ch06
T Chain 142 112 T Chao T Chain 142 112 T Chao
Setting :23/25 Setting 23/25
) @Bum) oate:2019.07:20 e oate: 20190720
1300 1300
1200 1200
10| ) 0]
1004 100
o /N
709 709
609 s A6 54
50| 1 50| AR
— R —— -
10 P e
309 209
200 200
100 10
St075% B0 60, 7580, 7100 7 340 38 G0 o0 Te0 oo 7o 2i06 B o 2700 e
requency (MHi) Frequency (Wb
£ 03CHO7-HY site 03CHO7-HY
Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW-1000.000KHz VBW:0.010KHz SWT:Auto REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector Peak
AV g Project £960638 Project 960638
" Mode 149 Mode 49
T Chain 1 +11b_Tx_Ch06 T Chain 1 11b_Tx_Ch06
T Chain 142 112 T Chao T Chain 142 113 Chao
Setting :23/25 Setting 23/25

TEL : 886-3-327-3456 Page Number : B30 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal Fundamental

Peak

A (@Buvim) Date: 2019.0720

800 PEAK_BE_74]
00|
50| — 1

430 2840, 2450,

2460, 2470, 2480, 7450, 7500
Frequency (WH)
site +03CHOT-HY
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
<

Detactor pes
Project 60638 Left b I an k
Vide ls

TChint b chos

Tx Chain 142 +11a_Tx_Cha0
Setting :23/25

Avg.

A (@Buvim) Date: 2019.07.20

o) \f\\,__AH G BE 54
500 .

2860, 270, 250, 2450, 2500
Frequency (MHz)
site £ 03CHO7-HY
Condition +AVG_BE_S4 3m HE_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

i s Left blank

T Chain 1 11b_Tx_Ch06
Tx Chain 142 11a_Tx_Cha0
Setting 23/25

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Vertical Fundamental

) @Buvimy Dates 20100720 e @BV Dates 20190720
1300 1300
1200 1200
110.0 / aa 100
1000 / 1000
a0 / 509
s00) / w0y PR 74
700 704
1 M‘(/\‘
o P v e e sl bt b i
500 = 50t
400 400
300 304
200 204
100 109
0TS0, D £ 7360, P T G0 W00 00 o0 1600 7o 700 B0 700 E
requency (W) Frequency (Ha)
site +03CHO7-HY site 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
£ RBW:L000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWTiAuto
Detector +peak Detector Peak
Pe ak Project 960638 Project 960638
Mode 9 Mode 45
T Chain 1 +11b_ T Chos T Chain 1 116 T_Chos
T Chain 1+2 +11a T Chao T Chain 152 11 T_Cha0
Setting 123/25 Setting 23/25
1 @Buvimy Dates 20100720 —— Dates2019.07.20
1300 1300
1200 1200
1100 0]
1000 1000
a0 504
500 \ 400
700) \ 709
500 60g s
D A e e — 500 —
400 00—
300 300
200 204
10 109
0T, D ) 700, 700, P T 00 w00 00 o6 W00 7o #0006 70 EC
requency (i) Frequency (W)
Site 3CHOT-HY site 03CHOT-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VEWA0.010KHz SWTiAuto RBW:1000.000KHz VBW:0.010KHz SWTiAuto
Detector peak Detector Peak
AV g Project £ 960638 Project 960638
. Mode 149 Mode 49
T Chain 1 +11b_T_Chos T Chain 1 116 T_Chos
T Chain 1+2 +11a__Chao T Chain 152 11 T Cha0
Setting 123/25 Setting 23/25

TEL : 886-3-327-3456 Page Number : B32 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical

Fundamental

A (@Buvim)

Date: 20190720

Avg.

Vi
v

o) \\,_V\ G BE 54
500 S T
400
300)
200
100

a0 2440, 250, 260, 2470, 2280, 2250, 2500

Freauency (Miz)
site +03CHO7-HY
Condition +AVG_BE_S4 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector Peak
Project 960638
Mode 2
T Chain 1 11b_Tx_Ch06
Tx Chain 142 11a_Tx_Cha0
Setting 23/25

809 ERK BE 74
0] %
"
"
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL
AR,
Peak Left blank
Tx Chain 142 : 115_Tx_Ch40
Setting. 123/25

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B33 of B55



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

vel aBuvim) Date: 2019.07-20
evel 0B Dater2019.07:20
1300)
1300 1200)
1200 10.0|
0 et -
100 - a0
509 ¥ 500
A
o W oo ]
709 'J\/ “/’vk w0l
500 /
s09 e i 08 T
e a0
g ks
304
209
na 200)
s 100)
000 5030. 5050. 5070. 5090. 5110. 5130. 51! 5170. 5190. 5210. 5230. 52€ 1000 2000. 3000. 4000. 5000. 6000. o
Frequency i) Frequency (WHz)
Site 03CHO7-HY site 03CHO7-HY
Condition  PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK(UNII) 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector peak Detector Peak
Pe ak Project +960638 Project 960638
Mode a8 Mode a8
T Chain 1 11b_T_Ch06 T Chain 1 11b_Te_Chos
T Chain 142 11a_T_Chao T Chain 152 11T Chao
Setting :23/25 Setting 23/25
et 0BV Dater2019.07:20
1300
1200
oy \
ooy
I
wd A
300 /! V\«
700 r
A ,
A T
50.0 oY, - VL\’
o R L B AN A SOUV Y
200
200
109
000 S0, SO0 G070 G090, SO 510 S50 S0 50 210 20 5
reavency (i)
Site +03CHO7-HY
Condition £ AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000K'Hz VBW-1.000KHz SWT:Auto
Detector +peak
Avg Left blank
- Mode 148
T Chain 1 11b_T_Ch06
T Chain 142 115 T_Cha0
Setting i23/25

TEL : 886-3-327-3456 Page Number : B34 of B55
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH40 5200MHz - R

2+3

Horizontal

Fundamental

Date: 2019.07-20

PERK_BE| 74

80 5210 5230 5250 5270, 5290 5310 5330 5350, 5370, 5390 5410, 5430 5
Frequency o

+03CHO7-HY

site
Condition + PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

G _BE 54

780 5210 5230 5250 5270 5200 5310 5330 5350. 5370, 5390, 5410, 5430 5
Frequency (MHz)

site 03CHOT-HY

Condition + AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detects +Peak

Project +960638

Mod 148

T Chain 1 +11b_Tx_Ch06

T Chain 142 11a_T_Ch0

Setting :23/25

Peak Left blank

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH40 5200MHz - L

2+3 Vertical Fundamental

el (@8uvm) Dates 20190720
vl By Date: 2010.07.20
1300
1200 1209
1m0 100)
10g JW\\ 1004
1000 1

- M’M W\W e
o 2

SO0 it i g A a0 bt

Py
304
300
m 200
od 10
000  5030. 5050. 5070. 5090. 5110. 5130. 51! 5170 5190. 5210. 5230. 526 d 2000. 3000. 4000. 5000. 6000. o
Froquency (i) Frequency (e
Ste . 03cHOT HY site 03CHO7-HY
Conditon  PEAK_BE_74 3m HE_ANT_00075962 VERTICAL Condition PEAK(UNI) 3m HE_ANT_00075962 VERTICAL
RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector peak Detector Peak
Pea k Project +960638 Project 960638
Mode 148 Mode a8
T Chain 1 11b_Tx_Cho6 T Chain 1 116 T_Chos
T Chain 142 110 Chao T Chain 142 1105 Chao
Setting. :23/25 Setting 23/25
o Date: 20100720
1200
1200
1o
100
a0 .
Iy
70
s00) M
Yoy
500 e
I N N AU A Sy o
300
20
100
GOy Se0 Sosn G070 S0 5o, 510 S0 S0 S0 520 530 G
Froquency (i)
ste <03cHO7-HY
Conditon  AVG_BE_54 3m HE_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector

Avg. o — Left blank

T Chain 1 +11b_Tx_Ch06
T Chain 142 11a_T_Ch0
Setting :23/25

TEL : 886-3-327-3456 Page Number : B36 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH40 5200MHz - R

2+3 Vertical Fundamental

evel (@Buvim) Date: 2019.07-20

stCee(74
70
60.0/ /\{LM
500 Bt e M
0
300
20
100
N N N I T T
Fraency i)
sie 03cHOT-HY
Condition  PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak mr Left blank

8
T Chain 1 +11b_Tx_Ch06
T Chain 1+2 11a T Cha0
Setting :23/25

el 4BuVim) Date: 2019.07-20
1300
1200

s, e B[54
o o L 1

Py ]

300

20

100

780 5210 5230 5250 5270 5200 5310 5330 5350, 5370, 5390, 5410, 5430 5
Frequency (MHz)

ste oscHoraY
Condion VG, .58 3m HE_ANT_00075962 VERTICAL
REVA030.000K04s VBWAL 000KHe WTAwo
Detecor eak
Av g Project 00638 Left b I an k
. Mode 148
TCnaint it cras
itz Lo Tecno
Soing s

TEL : 886-3-327-3456 Page Number : B37 of B55
FAX : 886-3-328-4978



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

2.4GHz 2400~2483.5MHz+Band 4 - 5725~5850MHz
11b_Tx_Ch06+11a_Tx_Ch157 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

J @Bum) oate:2019.0720 el (@Buvm) Date: 20190720
1300 1300
1200 1200 -
1) o)
1 N wnd
s0a) A a0
w0 \ wd sk
700 70
60 s ool
bt et mtor sttt o b o [
s04) [Py, S SV T
104 104
309 209
200 200
100 10
St07. B0 60, 7580, 7100 7 40 78 Gt oo fo oo feo. 200 B oo 2700 e
requency (i) Frequency (b
site £ 03CHO7-HY sie 03CHO7-HY
Condition  PEAK_BE_74 3m HE_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project +960638 Project 960638
Mode 149 Mode 49
Tx Chain 1 :11b_Tx_Ch06 Tx Chain 1 11b_Tx_Ch06
T Chain 142 112 T Chis7 T Chain 142 11a T Chis7
Setting 123/21 Setting 23/21
) @Bum) oate:2019.07:20 e oate: 20190720
1300 1300
1200 1200
10| o)
e
1004 / 100
a0l 504
30 504
709 709
609 s A6 54
504 A s00]
T E— R P —— e
40.0| 0.0 R S na—
309 209
200 200
100 10
St075% B0 60, 7580, 7100 7 340 38 G0 o0 Te0 oo 7o 2i06 B o 2700 e
requency (MHi) Frequency (Wb
site £ 03CHO7-HY sie 03CHO7-HY
Condition : AVG_BE_54 3m HF_ANT_00075962 HORIZONTAL Condition AVG_54 3m HF_ANT_00075962 HORIZONTAL
 RBW-1000.000KHz VBW:0.010KHz SWT:Auto REW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak Detector Peak
AV Project £960638 Project 960638
" Mode 149 Mode
T Chain 1 +11b_Tx_Ch06 T Chain 1 11b_Tx_Ch06
T Chain 142 113 T Ch1s7 T Chain 142 113 T Chis7
Setting 123/21 Setting 23/21

TEL : 886-3-327-3456 Page Number : B38 of B55
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 20190720

AN

\

N PEAK_BE_74]

-

O A ettt

2450, 2860, 2470, 250, 250, 2500
Frequency (MHz)
£ 03CHO7-HY
+ PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
k

+960638
t49
+11b_Ti_Ch06

+11a_Tx_Chs7
23721

Left blank

Avg.

1 g

)

Date: 2019.0720

100]

\ i 5

site
Condition

2860, 270, 250, 2450, 2500
Frequency (MHz)

£ 03CHO7-HY

+AVG_BE_S4 3m HE_ANT_00075962 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Vertical Fundamental

) @Buvimy Dates 20100720 e @BV Dates 20190720
1300 1300
1200 1200
110.0 “‘\ 100
100| \ 1000]
a0 509
wd \ o e
700 704
500 609
[PRUTONIS e S Ce, e s
500 5001 gt i
400 400
300 304
200 204
100 109
0TS0, D £ 7360, P T G0 W00 00 o0 1600 7o 700 B0 700 E
requency (W) Frequency (Ha)
site +03CHO7-HY site 03CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 VERTICAL Condition PEAK_74 3m HF_ANT_00075962 VERTICAL
£ RBW:L000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWTiAuto
Detector +peak Detector Peak
Pe ak Project 960638 Project 960638
Mode 9 Mode 45
T Chain 1 +11b_ T Chos T Chain 1 116 T_Chos
T Chain 1+2 +11a T Ch1s7 T Chain 152 11 T_Ch1s7
Setting 123/21 Setting 23/
1 @Buvimy Dates 20100720 —— Dates2019.07.20
1300 1300
1200 1200
1100 aa 0]
1000 N 1000
a0 504
g \ w
700 704
500 60g s
500 ] 500 i e e
[ E— —
40.0| 80,0
300 300
200 204
10 109
0T, D ) 700, 700, P T 00 w00 00 o6 W00 7o #0006 70 EC
requency (i) Frequency (W)
Site 3CHOT-HY site 03CHOT-HY
Condition + AVG_BE_54 3m HF_ANT_00075962 VERTICAL Condition AVG_54 3m HE_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VEWA0.010KHz SWTiAuto RBW:1000.000KHz VBW:0.010KHz SWTiAuto
Detector peak Detector Peak
AV g Project £ 960638 Project 960638
. Mode 149 Mode 49
T Chain 1 +11b_T_Chos T Chain 1 116 T_Chos
T Chain 1+2 +11a D Ch1s7 T Chain 152 11 T Ch1s7
Setting 123/21 Setting 3/21

TEL : 886-3-327-3456 Page Number : B40 of B55
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Report No. : FR960638G

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

A (@Buvim)

Date: 20190720

\ PEAK_BE_74]

Ny,

R T AP TR

2450, 250, 250, 2500

2860, 2470,
Frequency (MHz)

£ 03CHO7-HY

+ PEAK_BE_74 3m HF_ANT_00075962 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
k

+960638
t49
+11b_Ti_Ch06

+11a_Tx_Chs7
23721

Left blank

Avg.

1 g

Date: 2019.0720

90.0f \

s00] \

e

50.0/ \——WR 1
:

Mode 49

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

2+3

Horizontal

Fundamental

et aBovm) bate: 20190720
— vate: 20100720
PEAK_BE(B4)_16-24] 1300
1300 1200
1200 7 100
G
100/ 90.0f
ad S a0
w00 At g T ——u—n peawun
ool
P WN\M e
' 0 P
a00f ooy
0
300
300
o 200
o 100)
600 5630, 5650, 5670. 56 5710. 5730. 5750. 5770. EX d 2000. 3000. 4000. 5000. 6000. o
Heaiency i Frequency Ot
sie 03cHoT-HY site 03CHO7-HY
Conition  PEAK_BE(B4]_16-24 3m HE_ANT_00075562 HORIZONTAL Condition PEAK(UNI) 3m HE_ANT_00075962 HORIZONTAL
RBW:100.000Kz VBW:3000.000KHz SWTAuto REW:1000.000KrZ VBW:3000.000K 2 SWTAUt0
Detector eak Detector Peak
Pea k Project 960638 Project 960638
Mode Mode
T Chain1 116_T_Ch06 T Chain 1 116 Tx_Chos
T2 Chain 142 1T cnis7 T Chain 142 gl
Setting. 123/21 Setting 23/
vt gBuvim) vate 20100720
1300
1200 \
" \
/vw\ N
1000 i S
' -
s0a -
’
| ~
o P Soncacen fo24
LAWK
50,0/ o
0
500
200
100
T Ee o S o G0 e S 0% =
Heaiency o
s 03cHoT-HY
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 HORIZONTAL
RBW:1000.000K1z VBW:3000.000Kiz SWTAuto
Detector
Peak Left blank
Vode (s
T Chein1 116_Tx_Ch06
T Chan 142 11 Tchis?
seting 2372t

TEL : 886-3-327-3456
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

2+3

Vertical

Fundamental

Peak

100 I~
~
a0 .
w00 e
700 !.f e PENC gEBa) 1624
60.0¢ 1
Ay e 5
Py
Py
300
20
100
T e o sm s Seo S0 S0 S E
Hreaency i)
si <03cHo7-HY
Condition : PEAK_BE(B4)_16-24 3m HF_ANT_00075962 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector
project 560638
Mode i1
T Chain 1 11b_Tx_Cho6
T Chain 142 110 Chis7
setting sy

et aBovm) Date: 20180720
— Date: 20190720
PEAK_BE(B4)_16-24] 1309
130.0 120.0/
1200 7 100
10g v 1004
1009 90.0f
90.0) \' 200
9 [ elne B L —— A peakun
70
ool _
1 & e -
s00f IRY L T e
Py Y ea——e
304
m 200
100)
600 5630, 5650, 5670. 5690. 5710. 5730. 5750. 5770. EX d 2000. 3000. 4000. 5000. 6000. o
Hewency () Frequency Ot
sie 03cHoT-HY site 03CHO7-HY
Condition : PEAK_BE(BA)_16-24 3m HF_ANT_00075962 VERTICAL Condition PEAK(UNII) 3m HF_ANT_00075962 VERTICAL
REW:1000.000K1z VBW:3000.00Kz SWTAuto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector eak Detector Peak
Pe ak Project 960638 Project 960638
Mode Mode
T Chain1 116_T_Ch06 T Chain 1 11b_Te_Chos
T2 Chain 142 1T cnis7 o Cham 142 e cnts
Setting. 123/21 Setting 23/
vt gBuvim) Date 20190720
1300
1200

Left blank
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

2.4GHz 2400~2483.5MHz+Band 1 - 5150~5250MHz

BLE(1M)_Tx_Ch19+11a_Tx_Ch40 (Harmonic @ 3m)

WIFI

2.4GHz 2440 MHz+5GHz 5200MHz Harmonic @ 3m

ANT

BLE(1M)_Tx_CH19+11a_Tx_Ch40 2440+5200MHz

1
243

Horizontal

Vertical

Peak

Avg.

1 dBuVim)

Date: 2019-07-22

T MMl e = s

PEAK[UE)

AV654

3

000 4000.6000.8

Site
Condition

000,

12000, 16000, 20000, 24000, 28000, 32000,  3000. 40000
rrrrrr y ()
03CHO7-HY

PEAK(UNII) 3m SHF-EHF_131029 HORIZONTAL

Peak

960638
2
BLE_Tx_Ch19

11a_Tx_Cha0
Default/ 25

1 (@BuVim)

Date: 20190722

7ol AR AR H W=

PEAIUNI)

A6 54

000 4000.6000.6000. 12000, 16000, 70000, 24000, 28000. 32000 36000 40000
requency (1H)

Site £ 03CHO7-HY
Condition + PEAK(UNII) 3m SHF-EHF_131029 VERTICAL
Detector +Peak

Project :960638

Mode a4

T Chain 1 +BLE_Tx_Ch19

T Chain 142 +11a_Tx_Cha0

Setting + Default/ 25

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B44 of B55



ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

2.4GHz+5GHz 2400~2483.5MHz++Band 4 - 5725~5850MHz
BLE(1IM) Tx_Ch19+1la_Tx_Ch157 (Harmonic @ 3m)

WIFI 2.4GHz 2440 MHz+5GHz 5785MHz Harmonic @ 3m

ANT BLE(1M)_Tx_CH19+11a_Tx_Ch157 2440+5785MHz

1/ Horizontal Vertical

2+3

- o 2100722 i) v 2010722
0 09
0 1209
0 nod
w0 1009
%0 209
09 PERK[UE) o0 PEAK[UNE)
Too MR A — i Too MR P
S0y AVG_54] oy AVG_54

-
s0q 5 509
10d i w09
309 309
209 209
109 109
567 700050008006 T2005 0% 702w 7w A 5000 #0300 567 30050008306 T2005 700070000207 S0 70000
Froasondy i reavoncy )

sie oscro7ny sie oacro7y
Condition : PEAK(UNII) 3m SHF-EHF_131029 HORIZONTAL Condition + PEAK(UNII) 3m SHF-EHF_131029 VERTICAL

Peak Detector peak Detector “peak
Project seosss roject oaos3s
Viode i Vod s
T Chaint e T chio TeChaint atE T chis

AV Tx Chain 142 11a_Tx_Ch157 Tx Chain 1+2 :11a_Tx_Ch157

g. setting Default/ 21 Setting  Default/21

TEL : 886-3-327-3456 Page Number : B45 of B55
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

2.4GHz 2400~2483.5MHz+Band 1 - 5150~5250MHz
802.15.4_Tx_Ch18+11a_Tx_Ch40 (Harmonic @ 3m)

WIFI 2.4GHz 2440 MHz+5GHz 5200MHz Harmonic @ 3m

ANT 802.15.4_Tx_CH18+11a_Tx_Ch40 2440+5200MHz

3/ Horizontal Vertical

2+3

s g oo 20190722 v oo 20190722
w500 1509
1200 1209
o o
o 1000
s0d s0g
809 IPEAK{UNI)| 800 PEAK{UNI)
Toof T AU U U L iy I e T W e T T N N B
600 AVG 54 00 AVG 54
s0d . s0d
ad «d
509 309
209 209
104 109
505 00 0T 8005720068000 23006 ZAGE 006 Ta0E TR 0300 560 000 60 5000 TEUGE 7600670000 FAT, 73006 FEETA00 0300
roauency i) Froquency M
sie oacHo7 Y s oacHo Y
Condition : PEAK(UNII) 3m SHF-EHF_131029 HORIZONTAL Condition + PEAK(UNII) 3m SHF-EHF_131029 VERTICAL
Peak Detector peak Detector “peak
Project jpeem Project {06638
Viode s Vode as
T Chain1 Tibee TeChain1 Ziee
AV Tx Chain 142 11a_Tx_Chd0 Tx Chain 1+2 :11a_Tx_Cha0
g. Setting 320725 Setting 1320725

TEL : 886-3-327-3456 Page Number : B46 of B55
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

2.4GHz+5GHz 2400~2483.5MHz++Band 4 - 5725~5850MHz
802.15.4_Tx_Ch18+11a_Tx_Ch157 (Harmonic @ 3m)

WIFI 2.4GHz 2440 MHz+5GHz 5785MHz Harmonic @ 3m

ANT 802.15.4_Tx_Ch18+1la_Tx_Ch157 2440+5785MHz

3/ Horizontal Vertical

2+3

vy oo 20190720 v vae 20150720
1500 1500
1200 1209
o) o9
P 0
s0d 200
00 PERK[UNE) 80 PEAK(UNI)
To WML AP U e L Toof AT AL U P A L
600 AVG 54 600 AVG 54
s0d . 500
e
wd 1 109
309 309
209 209
109 10
560 000 000 8005286000, 20006 FAT, 7006 T TR 0300 565 000 63033000 T20 6000, o000 —FAU 7006 TN T6003 70300
Froqpency M roquency (i
sie oacHor Y s aacHoHy
Condition PEAK(UNII) 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK(UNII) 3m SHF-EHF_131029 VERTICAL
Peak beak Detector Cpeak
o60638 Project {ogos38
1 Vode las
Zibee T chis TChain1 Zigbee T chis
Av 11a_Tx_Ch157 Tx Chain 142 :11a_Tx_Ch157
g. 320721 setting 1320721

TEL : 886-3-327-3456 Page Number : B47 of B55
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

2.4GHz 2400~2483.5MHz+Band 1 - 5150~5250MHz
11b_Tx_Ch06+11a_Tx_Ch40 (Harmonic @ 3m)

WIFI 2.4GHz 2437 MHz+5GHz 5200MHz Harmonic @ 3m

ANT 11b_Tx_ChO06+11a_Tx_Ch40 2437+5200MHz

1+2/ Horizontal Vertical

2+3

vy oo 20190720 v vae 20150720
1500 1500
1200 1209
o) o9
P 0
s0d 200
00 PERK[UNE) 80 PEAK(UNI)
To WML AP U e L Toof AT AL U P A L
600 AVG 54 600 AVG 54
s0d 500 :
wd 109
309 309
209 209
109 10
560 000 000 8000 TEVE 7600020006 FA¥, 7006 TEWE TR 0300 565 0050033006 TEUE 76000 o000 ZAU 7006 FENE 600370300
Froqsency M eauancs e
oacHor Y s aacHoHy
PEAK(UNII) 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK(UNII) 3m SHF-EHF_131029 VERTICAL
Peak beak Detector Cpeak
o60638 Project {ogos38
i Vode las
116 7 choe TChain1 116 T chos
Av 11a_Tx_Chd0 Tx Chain 142 :11a_Tx_Chd0
g. e T iy

TEL : 886-3-327-3456 Page Number : B48 of B55
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT Report No. : FR960638G

2.4GHz+5GHz 2400~2483.5MHz++Band 4 - 5725~5850MHz
11b_Tx_Ch06+11a_Tx_Ch157 (Harmonic @ 3m)

WIFI 2.4GHz 2437 MHz+5GHz 5785MHz Harmonic @ 3m

ANT 11b_Tx_ChO06+1la_Tx_Ch157 2437+5785MHz

1+2/ Horizontal Vertical

2+3

vy oo 20190720 v vae 20150720
1500 1500
1200 1209
o) o9
P 0
s0d 200
00 PERK[UNE) 80 PEAK(UNI)
To WML AP U e L Toof AT AL U P A L
600 AVG 54 600 AVG 54
50.0( N 50.0/
wd 109
309 309
209 209
109 10
560 000 000 80002800, 70006 FA¥, 7006 T TR 0300 565 005003300620 6000. o000 —FAU 7006 TN T6003 70300
Froqpency M roquency (i
sie oacHor Y s aacHoHy
Condition PEAK(UNII) 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK(UNII) 3m SHF-EHF_131029 VERTICAL
Peak beak Detector Cpeak
o60638 Project {ogos38
i Vode las
116 7¢_choe TChain1 116 T chos
Av 11a_Tx_Ch157 Tx Chain 142 :11a_Tx_Ch157
g. 23721 setting 23721
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Emission below 1GHz

BLE(1M)_Tx_Ch19+11a_Tx_Ch40 (LF)

WIFI 2.4GHz 2440 MHz+5GHz 5200MHz

ANT BLE(IM)_Tx_Ch19+11la_Tx_Ch40 LF

1
243

Horizontal

Vertical

QP/

Date: 2019-08.05

743 743

685 685

629) 629

574 . 54 3
514

4

343 3 3 5 :
5 2 Ahact

2] 3 eI 24

1 O i 2 aliore

29) M 29)

174 i L2 \\}\/

4 4

57 57

o 00 20 300 400 000 700 0 00 20 300 400 00 70 900 00 1000
frequency (iz) Froquency (WH:)

03CHO7-HY
QP 3m LF-ANT-35419(6) HORIZONTAL
Peak

Date: 20190805

£ 03CHO7-HY.
+ QP 3m LF-ANT-35419(6) VERTICAL
+Peak

960638 +960638
a an
BLE_Tx_Ch19 +BLE_Tx_Ch1s

P e ak 11a_Tx_Cha0 2 +11a_Tx_Cha0
Default/ 25 +Default /25
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SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

BLE(1M)_Tx_Ch19+1la Tx_Ch157 (LF)

WIFI

2.4GHz 2440 MHz+5GHz 5785MHz

ANT

BLE(1M)_Tx_Ch19+1la_Tx_Ch157

1
243

Horizontal

Vertical

QP/
Peak

300 400 500 600,
Froquency (Hz)

03CHO7-HY

QP 3m LF-ANT-35419(6) HORIZONTAL

Peak
960638
BLE_Tx_Ch19

11a_Tx_Ch157
Default/ 21

Date: 20190805

J (@Buvim)
743

s

629

&4 @
514

457,

00—

s
20 e e
i Mo

5

0 M0 200, 300 400 S0 G0 700,

Frequency (HHz)

site +03CHO7-HY

Condition QP 3m LF-ANT-35419(6) VERTICAL

Detect +Peak

Project +960638

Mode

T Chain 1 +BLE_Tx_Ch19

T Chain 142 +11a_Tx_Ch1s7

Setting  Default/ 21

000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4_Tx_Ch18+11a_Tx_Ch40 (LF)

WIFI

2.4GHz 2440 MHz+5GHz 5200MHz

ANT

802.15.4_Tx_Ch18+11a_Tx_Ch40

3/
243

Horizontal

Vertical

QP/
Peak

Date: 20190805

ap|

3 ‘
M e
o
wle/ mmeE
T

S0, N
Froquency (Hz)

03CHO7-HY
QP 3m LF-ANT-35419(6) HORIZONTAL

Peak
960638

Zighee
11a_Tx_Chao
320/25

w0, S0 600,
Froquency (MH2)

07-HY.
-ANT-35419(6) VERTICAL

+Zigbee
+11a_Tx_Cha0
0/25

700,

TEL : 886-3-327-3456
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ssamonas. FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

802.15.4_Tx_Ch18+1la_Tx_Ch157 (LF)

WIFI

2.4GHz 2440 MHz+5GHz 5785MHz

ANT

802.15.4_Tx_Ch18+11a_Tx_Ch157 LF

3/
243

Horizontal

Vertical

QP/
Peak

1 (dBuVim) Date: 2019-08.05

74 ap)

i o
24 H PRTEE e et
a2 " UMWM \\www
4
nd
s
O

0 00 20, 300, 400 500, N
Froquency (Hz)

Site 03CHO7-HY
Condition QP 3m LF-ANT-35419(6) HORIZONTAL

Peak
Project 960638
Mode a7

Zighee
Tx Chain 1+2 11a_Tx_Ch1s7
0/21

1 (@BuVim)

Date: 20190805

ap|

457]
00—

4 5 6,

-
A |

o RPNV [l St i
o kAN, |
5, |

0100,

Site £ 03CHO7-H
Condition QP 3m LF-

Detector

+Peak
Project £960638

Mode 47
T Chain 1

Satting

+Zigbee
T Chain 142 +11a_Tx_Ch157
0/21

S0, 600, . w0, 900 1000
Froquency (MH2)

v
-ANT-35419(6) VERTICAL
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Page Number : B53 of B55



SPORTON LAB.

FCC CO-LOCATION RADIO TEST REPORT

Report No. : FR960638G

11b_Tx_Ch06+11a_Tx_Ch40 (LF)

WIFI

2.4GHz 2437 MHz+5GHz 5200MHz

ANT

11b_Tx_ChO06+11a_Tx_Ch40

1+2/
2+3

Horizontal

Vertical

QP/
Peak

1 (dBuVim)

Date: 2019-08.05

ap)

0 0. a0 300 400 3 700, m0 S0 1000
Froquency (ie)
site 03CHO7-HY
Condition QP 3m LF-ANT-35419(6) HORIZONTAL
Detects Peak
Project 960638
Mode 8
T Chain 1 116_Tx_Cho6
Tx Chain 1+2 11a_Tx_Chao
Setting 2325

1 (@BuVim)

Date: 20190805

ap|

457]
00—

o

0100,

Site
Condition
Detector
Project
Mode

T Chain 1
T Chain 142
Satting

% R
174 1{“UNW%WT

£ 03CHO7-H

QP 3m LF-

+Peak
£960638

5

P

S0, 600, a0 %00 1000
Froquency (MH2)

v
-ANT-35419(6) VERTICAL

+11b_Tx_Ch06
+11a_Tx_Chao
123/25
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FCC CO-LOCATION RADIO TEST REPORT

11b_Tx_Ch06+11a_Tx_Ch157 (LF)

WIFI

2.4GHz 2437 MHz+5GHz 5785MHz

ANT

11b_Tx_Ch06+11a_Tx_Ch157 LF

1+2/
2+3

Horizontal

Vertical

QP/
Peak

1 (dBuVim)

Date: 2019-08.05

45171

00—

;,

ap)

0 100,

]
-
! 3 p
ad "IMNN’ MM
14 ML
?
0. 300 4. T

2

S0, 0. 700 son.
Froquency (Hz)

03CHO7-HY

QP 3m LF-ANT-35419(6) HORIZONTAL

Peak
960638
11b_Tx_Ch06

11a_Tx_Ch157
2321

ED

o

Date: 20190805

e
3
P
629
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Appendix C. Duty Cycle Plots

Antenna Band Cyl?:lIJGE{O %) T(us) | U/T(kHz) S\e/ftivr:/g Fac?g:{ dB)

1 Bluetooth —LE for 1Mbps 64.86 406 2.46 3kHz 1.88

3 802.15.4 14.04 2245 0.45 1kHz 8.53
1+2 2.4GHz 802.11b for Ant 1 98.90 - - 10Hz 0.00
1+2 2.4GHz 802.11b for Ant 2 98.55 - - 10Hz 0.06
2+3 5GHz 802.11a for Ant 2 97.12 2020 0.50 1kHz 0.13
2+3 5GHz 802.11a for Ant 3 97.12 2025 0.49 1kHz 0.13
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MIMO <Ant. 1>
2.4GHz 802.11b

Spectrum ﬂvgl

Ref Level 40.00 dBm Offset 20.90 dB @ RBW 10 MHz
o Att 40 dB @ SWT 30 ms @ VBW 10 MHz
SGL

@ 1Pk Max

M1[1] 12.27 dBm|
1.5300 ms|

D2[1] -0.01 dB
12.1700 ms|

30 dBm:

20 dBm
M1

Y.
10 digm

0 de

-10 a8m

-20 dBm

-30 dem

-40 dBm

-50 dBm

CF 2.412 GHz 1001 pts 3.0 ms/
Marker
Type | Ref | Trc X-value | v-value | _Function | Function Result |
M1 1 1.53 ms 12.27 dBm
D2 M1 1 12.17 ms -0.01 dB
D3 M1 1 12.305 ms 0.01 dB

——
r ) ] Ready GHRRNEEND W8 2

MIMO <Ant. 2>
2.4GHz 802.11b

Spectrum ﬂvgl

Ref Level 40.00 dBm Offset 20.90 dB @ RBW 10 MHz
o Att 40 dB @ SWT 30 ms @ VBW 10 MHz
SGL

@ 1Pk Max

M1[1] 12.99 dBm|
1.8300 ms|

D2[1] 0.09 dB
12.2000 ms|

30 dBm:

20 degy;

5

10 de

0 der

-10 dém

-20 dBm

-30 dem

-40 dBm

-50 dBm

CF 2.412 GHz 1001 pts 3.0 ms/
Marker
Type | Ref | Trc X-value | v-value | _Function | Function Result |
M1 1 1.83 ms 12.99 dBm
D2 M1 1 12.2 ms 0.09 dB
D3 M1 1 12.38 ms 0.27 dB

——
r ) ] Ready GHRRNEEND W8 2

TEL : 886-3-327-3456 Page Number : C3of C4
FAX : 886-3-328-4978



SPORTON LAB.

FCC CO-LOCATION RADIO

TEST REPORT Report No. : FR960638G
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